XEARIICCDHPEZ R BTMAICRDTRICERL TLLEE W,
Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant ’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

X>VTFF > AEHERE
OSHDO MAINTENANCE MANUAL
THE FINEST RADIO CONTROL MODELS I/ _-Ij:\_ ZX_5 readyset (KT_61ﬂ_)

1:10 Scale Radio Controlled Electric Powered 4WD Racing Buggy

LAZER ZX-5 readyset (with KT-6)

~

Q@FIKIFHEL TIBICEREBLUTH D E T, AT F Y AP/IN—=Y DHRDIRIC @AV TF AP/ —YHT BRI, EXVPEREEL IBNES
SEICLTLEEI W, XUTFHYAPHEITOREBENLEAIE. BELKS [CREMITTLLRRE W,
DOFRFEES U [FUI——HBAEZTEBAVEGDE T,

@ This instruction manual follows the model's order of assembly. @ Take care not to lose parts or screws etc. when performing
Please keep and refer to this manual for maintenance or when maintenance or replacing parts.
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren @ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder der Montage am Modell verlieren.
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an lhren Fachhaendler oder direkt an KYOSHO

Deutschland.
@ Cette notice décrit les différentes phases de montage et de @ Faire attention de ne pas perdre de vis ou autres petites piéces du
maintenance du modeéle. Pour les utilisateurs peu familier avec le chéssis ... En cas de perte, les remplacer immédiatement.

modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del @ Tenga precaucion de no perder ninguna pieza a la hora de realizar
modelo. Por favor conserve este manual siempre a mano para el mantenimiento o de cambiar algun repuesto.
realizar un correcto mantenimiento y consultar la lista de piezas a la
hora de cambiar algun repuesto.

J
KBIWBDIcH, FERABRELETZIH5ENH D ET, *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! (FOZEIRIATE)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso
© Copyright 2009 KYOSHO CORPORATION /&84 7 7 4 54 No.30861T1(T2,T3)

30861T1(T2,T3)-MMO1



Ty hOftic %35 X %4 /ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

W+ RS /8= (K A
Phillips screwdrivers (sizes: L, M, S)
Kreuzschlitzschraubendreher
Tournevis cruciforme
Destornilladores Phillips

M TITHERTE

Tools required

Die notwendigen Werkzeuge
Les outils utilisés
Herramientas necesarias

ERAT2TEORIRWICIE. +ERL T IZE L,
CAUTION: Handle tools carefully!
- WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
XS IMPORTANT: Maniez les outils avec prudence!
AVISO: Maneje las herramientas cuidadosamente!

R it i S—)

WSIARYF W=y /{—
Needle Nose Pliers p Wire Cutters
Flachzange  ——=7 5 1 Seitenshneider <757
Pinces plates /2] Pince coupante =y . *, No.1879 .
Alicates de punta fina Alicate cortacables . .Zré;e 0. .
: .
— P, (e
Bhy5—F147 | ES) * Grasa :
Sharp Hobby Knife Awl . .
Scharfes Bastelmesser — Spitzahle .
P (777 [Z77777 7 Wi Poingon. <] ——
CUChI"adEHDbby Punzc’)n ...O.l.‘.......O.l.‘.........l..
¢ WR—LFTIUR No.96506B <
¢ BallDifferential Grease .
= o  Spezial Modellbaufett 3
u /S\ﬂ = ¢ Graisse pour billes de diff. .
4 _ = N CISSOrs *  Grasa diferencial .
Ty MADTWBHIE Schere — = . M
TOOLS INCLUDED Ciseaux ‘ . s
GELIEFERTE WERKZEUGE Tijera ececcesscsscscsccscsscscsscae

OUTILS FOURNIS
HERRAMIENTAS INCLUIDAS

B+FLYF
Cross Wrench
Kreuzschlissel

Clé en croix
Llave de cruz

WRAL > F (1.5mm, 2mm)

Hex wrenches (1.5mm, 2mm, 2.5mm)

Sechskantschliissel (1.5mm, 2mm, 2.5mm) ;
Clé allen (1.5mm, 2mm, 2.5mm) f:??r%t%lﬁll.ﬂe
Llaves Allen (1.5mm, 2mm, 2.5mm) Sekundenkleber

Colle cyanoactrylate

2.5mm

KYOSHO ARY v LT IL—
KYOSHO Special Glue

Pegamento instantaneo

No.96154

SPFAT7ITyIY—T—
SP KNIFE EDGE REAMER
REIBAHLE

ALESOIR SPECIAL
HERRAMIENTA TALADRO CARROCERIA

TAMINAET, B ~ 15mmORBIFNTESZITETT,
No need to pre-drilll Drills neat 1 ~ 15mm holes directly!
UnerlaBlich, nitzlich! Diese Ahle bohrt lhnen 1 ~ 15mm
Lécher, einfach und sauber!
Un must! Permet de faire des trous de 1 ~ 15mm
sans effort! Idéal pour les carrosseries.
Perfora agujeros desde 1 a 15mm.

— 1]

No.36219

e0cc0cc00c00c00000000000000000000000,
e0ccccccccccccssccsccssccssccsccsscce s

#HIZ TEIDER (1) / BEFORE YOU BEGIN (1)
BEVOR SIE BEGINNEN (1) / AVANT DE COMMENCER (1) / ANTES DE EMPEZAR (1)

HIZLTORNIC TEDZ EITFELTLREE L,

@I DHAEBZRFHiH BEZEEYT B,
@ v b DRAZHEND B,

KF—RB. TENB 0 E LTS, SENRHOIR v/
STED. WAL 1 — AT F OO S L, /

QNS REROEPLY A X ZEEZIBVESICT 2,
ZSEICUTHERLBNSHEITS,
@TPERZfHEDH D & E T -
,’ﬁf?gﬁb*‘lﬁKTB%B%b“@EénéiTﬁébT
(k=Y AN

BLIBRDET,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
lhres Modelles.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhéndler oder an den
Kyosho-Vertreiber in Ihrem Land.

@Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht berdrehen!

U, BMREAEHTZETHD S EEANEH \ >

Correct
INARRARANAY Richtig
‘ Bon
Correcto

[ o

S=

Wrong
Falsch
Mauvais
Mal

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Vérifiez ensuite le contenu du kit.
Si jamais il y a des piéces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites pieces! Vérifiez-les a l'aide des illus-
trations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piece a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.

Si faltara alguna pieza, contacte con la tienda donde lo adquirié.

Pemar Model S.A. no admitira reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada paso.
@A la hora de apretar Tornillos Autorroscantes(TP):

Apriételos firmemente en la pieza donde corresponda.

No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



owp

837 TRIDEE (2) / BEFORE YOU BEGIN (2)

BEVOR SIE BEGINNEN (2) / AVANT DE COMMENCER (2) / ANTES DE EMPEZAR (2)

SEAEDR M

How to read the instruction manual:

COEETHITSEE L Z D5,

DN\YEROBEL. BRI, EAK.
FY NROBRIF. EXFEERNTE—

No. MMfHF5SNTVWET, ART/NN—Y%Z
BATBRIEF—No.ZZRL TLIEE W,

D HEERNTIISOV—IHERENT

WEY, Y—7ITERL TRIZ TEED
TLEE W, Y=Y DFHBAIF, &=
DTFIEHD KT,

: Gives the name of the part being made and

the serial number of steps for assembling.

B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

1 All parts, except screws, are identified by key

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several

symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu bau-

ende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der Bauanlei-
tung finden Sie eine Ersatzteilliste, die zu der
Teilenummer die entsprechende Bestellnum-
mer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

So funktioniert die Bauanleitung:
Comment lire les instruction:
Cémo leer el manual de instrucciones:

( EeAA
( Exemple Beispiel

Example )
Ejemplo )

1 70y kY ARV 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera %

(45 x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Achsschenk
Vis a fusée
King Pin

S

- C

'@”i\

A/@
o4

152

)

=)

: Numéro de la plage de montage et le nom de

la piece a assembler.

: Numéro de référence de la piece, nom, illust-

ration en grandeur réelle et quantité utilisée.

: Toutes les pieces, exceptées les vis, sont

identifiées par un numéro de référence. Pour
I'achat de pieces de rechange, trouvez ce
numéro dans la liste pour piéces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

: Indica el numero del Paso y la Parte a ser
montada.

: Numero, Nombre de la Pieza, Dibujo a
escala real, Cantidad utilizada.

: Todas las piezas, excepto los tornillos vienen
identificadas por un nimero. Para
comprarlas por separado,
mire el nimero en la lista de piezas y apunte
la referencia de la columna izquierda.

D: Este manual de instrucciones utiliza diversos

simbolos.
Téngalos en cuenta durante el montaje.

MBEEICFEDNTVWEY—Y

SERU THEII TS,

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

2ty MEIZTS (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

EERU&LSICHEIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

REEERITEET .

Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.

Collez avec de la colle cyanoacrylate.
Aplique pegamento cianocrilato

Symbols used throughout the instruction manual, comprise:

X

= IS -

Erklaerung zu den Symbolen in dieser Anleitung

Liste des symboles a respecter lors du montage:

Pictogramas utilizados en este manual de instrucciones

TIREED,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

Rk,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

HESOIBICHEIITZ,
@] Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

billl=UNEE

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

ClzAhy 93,

Cut off shaded portion.

Schneiden Sie die schraffierten Flachen heraus.
Coupez la partie grisée.

Corte la zona oscurecida.

AIEIY 3 & SICHIIT S,

Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

R R,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafio real.

X¥YOvIHZERS,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

@‘
N = B )




R—JL7 7 / Ball Differential
Kugeldifferential / Différentiel a bille / Diferencial Bolas

1

> B0hREADES,
Align to the groove in(6).
Nutin Teil () ausrichten.
Aligner les encoches avec ().
Alinear en la pieza @

-
P RYFTIRT,
Compress with pliers.
Mit einer Zange zusammendruecken.
Compresser avec une pince plate
Comprimir con unos alicates.

P R—ILFT7TUR
Ball Differential Grease
Modellbaufett

CGraisse de billes de différentiel
Grasa diferencial

B H R WAZR—ILAICT %,
Face the rounded side to balls.
Die runde Seite zeigt zu den Kugeln.
Placer comme indiqué sur le schéma

P XUy I ACBER, NyITv>a

B3NEE, RERID Q) EANEZ .

When installing in gearbox, change to @from
the opposite side if the backlash is too loose.

Mit der Distanzscheibe kann das Zahnflankenspiel
justiert werden.

Lors de son insertion dans la cellule, changer @7)
de sens si l'entre dents est trop serré.

A la hora de instalarlo en la caja, cambie @7) al
lado opuesto si hay mucha holgura.

Graisse de billes de différentiel

( - R=ILTT7 R
Ball Differential Grease
Modellbaufett
/N %EELB, Grasa diferencial
Remove flashing.
Grate entfernen.
Ebavurer
L Corte las rebabas.

Colocar el lado redondeado hacia
las bolas.

P EVIFVITUR
Molybdenum Grease
Molybdenumfett
Graisse adaptée.
Grasa molibdeno

(A9 10x 15 x4mm 7YV Y (1910x12x0.1mm ¥ 1n

(9)26x25mm FvyTEZ

@)26x6x1mm Ty v v—

Ball Bearing  Kugellager Shim Cap Screw  Inbusschraube Washer
Roulements a billes  Rodamiento Unterlegscheibe Vis  Tornillo allen Scheibe
YD REICE °
Rondell de callage T -~ 2 Rondelle 26x6xtmm | P> ®PUREEADES
= Align to the groove in @
Arandela Arandela 2.6x6x1mm o .
,,,,,,,,,,,,,,,, 2 . . Nut in Teil (5) ausrichten.
""""" 4 116 1> Fm—)b Aligner (5) avec I'encoche.
Inch Ball Alinear con (5).
Kugel @2.6mm FTA4avryk
10x12x0.2mm ¥ s Bille 1/16&me Nylon Nut R \
(@)5x8x25mm RFUVY Shim Bolas Kunststoffmutter 70k /YUY
Ball Bearing Unterlegscheibe O 16 Ecrou nylon For Front / Rear
Kugellager Rondelle de callage 3132 A4 VFR—)l AN Tuerca Nylon Vorne / H|rl\t‘en
Roulements a billes Arandela ® Inch Ball @ ”””””””””” Avant/ Arriere
Rodamiento  \\ )| Kugel ~ Delantero / Trasero
””””””””” Bille 3/32éme
Bolas
O 24 X

@:3% 5% / ADJUSTING /
Das Justieren / REGLAGES / AJUSTES

BB c®%EIAFARTAN-—TEEL, FHEELTHZ, B5H<BZETO*%

UORT, B TUESRBOFHETIEZLRIEBETZOTERT 2,

Secure parts @ and @ in place with two flat head screwdrivers and rotate the differential
case until it becomes tight. Then, tighten screw (9). When running the car, the differential
must be tight, otherwise it may be damaged.

Teil @ und @ wie dargestellt, mit zwei Schraubenziehern sichern und das Diffgehaeuse drehen
bis die gewuenschte Sperrwirkung erzielt ist.

Sécuriser les pieces @ et @ en place avec 2 tournevis plat et faire tourner le corps de
différentiel jusqu'a ce qu'il soit bien fermé. Puis, visser @ Lors de I'utilisation de la voiture,
le différentiel doit-étre dur, dans le cas contriare cela il risque d'étre endommagé.

Asegure @ y @ en su lugar con dos destornilladores de punta plana y gire el diferencial
hasta apretarlo. Ahora apriete el tornillo @ A la hora de rodar el modelo el diferencial debera
estar apretado ya que podria resultar dafiado.

» s, () EmAT 5.
Once the adjustment is done, install @ (see"exploded view").
Ist das Justieren abgeschlossen, kann die Einheit in Baustufe 13 monitert werden.
Une fois le réglage terming, installé @ (voir la vue éclatée).
Una vez realizado el ajuste, instale @ (ver "despiece").

P RICAGZEF TEE L. @ z[g bfzﬂﬁ\@ DRI AEICEET NIER W

ESAVEELORAHFBERDT, Q) 292503

Now, hold the differential case firmly and rotate part @ . If part rotates into the opposite
direction to part , no further adjustment is necessary. If part @ does not rotate, screw

is too tight. In this case, gradually loosen screw until part rotates.

Das Diffgehaeuse, wie dargestellt, halten und Teil @ drehen. Sollte Teil @ in
entgegengesetzter Richtung rotieren, ist eine weitere Justierung nicht mehr noetig.
Laesst sich Teil @nicht mehr drehen, ist die Schraube zu fest. In diesem Fall muss die
Schraube ein wenig gelockert werden.

Maintenant, tenir le corps de différentiel fermement et faire tourner@. Si la piece @
tourne dans le sens opposé a @ aucun autre réglage est nécessaire. Sila piéce@
ne tourne pas, la vis@est trop serrée. Dans ce cas, dévisser @ graduellement jusqu'a
ce que la piece (§) tourne.

Ahora sujete el diferencial firmemente y gire@. Si la pieza

gira en la direccion opuesta a , no necesitara de posteriores ajustes.
Si la pieza @ no gira, el tornillo @ estd demasiado apretado.
En este caso, afloje @ hasta que @ gire.

P ETHICE 5 1 VARG FBESHET %, / Before running, attach the tires and re-adjust accordingly. /
Vor Intriebnahme Reifen montieren. / Avant utilisation, fixer les roues et ajsuter si nécessaire. / Antes de rodar, coloque las ruedas y reajuste.

JUR%%E%, | Apply grease. /
Fetten. / Graissez. / Aplicar grasa.

2ty MEZT2 (), / Assemble as many times as specified. /
Sooft wie angegeben zusammenbauen. / Assemblez aussi souvent quindiqué. / Repita las veces sefialadas.

X2

4




2 A A > F+ [ Main Gear (
Das Getriebe / Couronne principale / Corona principal

@ EHINENES

g EOHICB>TVET,

| AR _ & @3 are tight with no play.
Remove flashing. Teil ({8 und @3 luftdicht
Grate entfernen. festziehen.
Ebavurer. Insérer (18) & @3) fermement.

Cortar el sobrante.

(3)& 29 deben quedar fijados
sin holgura entre ambos.

— @

|
N/

v ®

Fo2I<ANDS,
Insert straight.
gerade einfuehren.
Insérer bien droit.

Insertar recto.
@1.5x8.8mm (<9 @5x7x0.3mm Ty — _ )
Pin  Stift Washer
Axe 1.5x8.8mm  Pasador Scheibe
C - 1 Rondelle 5x7x0.3mm
510 x 4mm RF U4 Arandela 5x7x0.3mm
BallBearing ~ \\ ../ | 1
Kugellager

Roulements a billes EUYT

Rodamiento E-ring E-Ring E3
@ —————————————— 1 @ Clips 3mm  Clip E3
,,,,,,,,,,,,,,,,,,,,,,, 1

3 XA > %+ [ Main Gear
Das Getriebe / Couronne principale / Corona

4mm TISUINFAYFY R P EMEEDE S, RARAEHVWKLSITERT 2,

Flanged Nylon Nut Align the 1 & [Y] grooves. Prevent them from becoming sandwiched.
Stoppmutter Achten Sie darauf, dass der Ring sauber in die Fuehrungen des Hauptzahnrades passt.
Ecrou Nylstop épaulé Aligner les encoches de 1 & [1] et les placer comme indiqué sur le schéma.

Alinear & y [ en las ranuras. No las apriete demasiado.

Tuerca nylon con collarin

#913.5mm /
approx. 13.5mm/ca. 13.5mm/
environ 13.5mm / aprox. 13.5mm

(I

|_WANIRE N
Remove flashing.
Grate entfernen. - EfTR. BERAZEZT 5,
Ebavurer. When running, re-adjust.
Cortar el sobrante. Im Betrieb nachstellen.

Ré-ajuster a |'utilisation.
Reajusta a la hora de rodar.

DNl 255 DIRICHEII T 5o
Bl Assemble in the specified order.

= ERUTHEIITS.
=il Pay close attention here!

In der angegebenen Reihenfolge zusammenbauen. Vorsicht! Wichtiger Hinweis!
Assemblez dans l'ordre indiqué. Attention! Avis important!
Realice el montaje en el orden indicado. Preste atencion.




¥Ry 7 X/ Rear Gearbox / Hintere Getriebegehéuse 3x6mm ¥3E2 10% 15 x dmm R4

Carter de différentiel arriere / Caja de transmision Trasera F/H Screw Ball Bearing
SK Schraube Kugellager

(. N Vis F/H 3x6mm Roulements a billes
> B T, Tornillo 3x6mm F/H Rodamiento
Useinf®d. @@ o mmm T s (W |- 1
Wird in der gezeigten
Baustufe bendtigt. 3x10mmTPHZ EX

A utiliser phase BB. TP F/H Screw B )
Usar en B&. SK Treibschraube @) 5x31mm 27 7F~7KZ k (&)

Vis TP F/H 3x10mm Stiffener Post (Blue)  Stuetze ( blau)
[ Tornillo 3x10mm TP F/H Plots de renfort (Bleu) ~ Rigificador (Azul)

ffffffffffffff e |

3x10mm TPEX 2
TP Screw
LK Treibschr

Vis TP 3x10mm
Tornillo 3x10mm TP
[ s - 2
AN N
Cut off.
Uberschiissiges UV
] Material abschneiden! | For Rear
(@) T (TPF/MH)|  Couperadimension. | Hinten
| o Ao Cortar. Arriere
X Trasero
! &
|ty
1 1
e
1 1 1 :
1 1 I
2 1
0
e ~N ) ) ! h
<E@\> \ £ | [ p
< Reverse> -\ ERS, .*t_’; )
< Umgekehrt > Remove flashing. ~t
< Vue inversée.> Grate entfernen. 2 3x10mm(TP F/H)
< Parte inferior >/  Ebavurer. 3x6mm | ‘ %

Recortar el sobrante.
3x6mm
®

3x6mm  3x10mm(TP F/H)

£+ v & X/ Rear Gearbox / Hintere Getriebegehéuse

Carter de différentiel arriere / Caja de transmision Trasera

4.8mm R—JLZ%F v K (S) 3x12mm EX
Ball Stud (S) Screw 3x8mm
Kugelpfosten (S) LK Schraube
Vis a rotule (S) Vis 3x12mm 3x15mm(TP)
Rétula (S) Tomillo 3x12mm
Qﬁmmm —————————————————— 2 | | e 2
3x6mm EXR 3x15mm TPEX
Screw TP Screw
LK Schraube LK Treibschr
Vis 3x6mm Vis TP 3x15mm
Tornillo 3x6mm Tornillo 3x15mm TP
o = 2 ﬂa\\\\\\\\\\\\\\\\\\\\\\\\\\\w- 7777777777777 4 3x12mm
3x8mm EXR
Screw
LK Schraube
Vis 3x8mm
Tornillo 3x8mm
[ B -2 1

l:l%b‘y 9%, / TIVREED, / T KL, /
4 Cut off shaded portion. / Schneiden Sie die schraffierten Flachen heraus. / Apply grease. / Fetten./ L | Temporarily tighten. / Vorlaufig festziehen. /
Coupez la partie grisée. / Corte la zona oscurecida. Graissez. / Aplicar grasa. Vissez temporairement. / Apriete de manera provisional.

6



')+7 4 > J)X— X7 — / Rear Shock Stay / Hintere Dampferbriicke
Support amortisseurs arrieére / Soporte amortiguadores trasero

3x12mm(TP)

3x22mm

P ZDORZES,
Use this hole.
Dieses Loch benutzen.
Utiliser ce trou.
Utilice este agujero.

3x22mm ¥+ v TER
Cap Screw
Inbusschraube
Vis
Tornillo allen

gl T -2

3mm 7ZVIMFVE
Flanged Nut
Stoppmutter
Ecrou épaulé
Tuerca con collarin

3x10mm TPE X
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
ﬂx\\\\\\\\\\\\\\\\\\w ——————————— 4

3x12mm TPE X
TP Screw
LK Treibschr
Vis TP 3x12mm
Tornillo 3x12mm TP

ﬂk\\\\\\\\\\\\\\\\\\\\\\\\‘r 777777777 4

3x10mm(TP)

3x10mm(TP)

7 A A>3 /Rear Suspension / Hintere Aufhdngung
Suspension arriere / Suspension Trasera

G0)2x 11mm £

(185 x 10 x 4mm ~F Y4

Ball Bearing Pin
Kugellager Stift
Roulements & billes Axe 2x11mm

Rodamiento Pasador

@9 4.8mm K—JLZF v K (L)
= Ball Stud (L)
3x6x2mm 7o hT— Kugelpfosten (L)

Plastic Collar Vis a rotule (L)
Kunststofflager Rétula (L)

Palier plastique

@ |:| Casquillo plastico Cj:@mmm 77777777777 2
,,,,,,,,,,,,,,,,,,,, 2

@)amm 7 Y YRF OV Fy k
Flanged Nylon Nut
Stoppmutter
Ecrou Nylstop épaulé
Tuerca nylon con collarin

2ty MEZTS (B), 1 R1ED,

Assemble as many times as specified. L | Temporarily tighten.

Sooft wie angegeben zusammenbauen. Vorlaufig festziehen.
Assemblez aussi souvent qu'indiqué. Vissez temporairement.
Repita las veces sefaladas. Apriete de manera provisional.

oWl =5 DIEICHIIT %,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.




Yy AR 3> / Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspension Trasera

26x4mm EX
Screw
LK Schraube
Vis 2.6x4mm

(U Tornillo 2.6x4er

3x10mm TPHSEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

[ Tornillo 3x10mm TP F/H
,,,,,,,,,,,,,,,, 2

G53x27mm ¥ v 7k

@3x8x0.5mm TyIv— Shatt
Washer Welle
Scheibe A?<e 3x27mm
Rondelle 3x8x0.5mm Eje 3x27mm
Arandela 3x8x0.5mm | ]

O — z

3x44mm T ¥ T~

@3x6x2mm 73 HT— Shaft
Plastic Collar Welle
Kunststofflager Axe 3x44mm
Palier plastique Eje 3x44mm

@ |:| Casquillo plastico ( ]

,,,,,,,,,,,,,,,, 2

@
N
OSSN
NOmm(TP)
> (1]
AN
)
)

P 3x27mm v 7~/

Shaft / Welle /
Axe / Eje

U X~ 3> /Rear Suspension / Hintere Aufhdngung
Suspension arriere / Suspensién Trasera

69 4.8mm R—JLTV R (R)
Ball End (Long)
Kugelpfanne (Lang)
Chape (Longue)
Rétula (Largo)

fffffffff 4

603 x50mm 7Y+ R ~OYR
Adjust Rod Gestaenge
Biellette réglable  Tirante ajustable

- BRDHBADERY,

The side with the step is a reverse screw.

Die Seite mit der Markierung besitzt ein Linksgewinde.

Le c6té avec le déport est le pas inversé.
El lado indicado es de rosca inversa.

ULCULLLLCLLLLLLLY

A
(T |8
@

=30k Xy

Projection. Note direction.
Einbaurichtung beachten.
Projection. Attention au sens !
Rebaje. Fijese en el dibujo.

#940mm /

approx. 40mm / ca. 40mm/
environ 40mm / aprox. 40mm

A
Y

1 O ¥ AN 3>/ Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspension Trasera

DB BT,

3x15mm TPEX
TP Screw
LK Treibschr
Vis TP 3x15mm
Tornillo 3x15mm TP

«n\\\\\\\\\\\\\\\\\\\\\\\\\\\“- ————————————— 1

Projection. Note direction. .‘

Einbaurichtung beachten.
Projection. Attention au sens !
Rebaje. Fijese en el dibujo.

3x15mm(TP)

~
L

N E50BICHILTS, .
Bl Assemble in the specified order. X

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans ['ordre indiqué.
Realice el montaje en el orden indicado.

2ty MALTS (), V ERRU &SI T, RYH, EELTELTA, 7 A%8%,
Assemble as many times as specified. Assemble left and right sides the same way. True-to-scale diagram. J Pay close attention here! Apply grease.
Sooft wie angegeben zusammenbauen. Bauen Sie eine linke und eine rechte Seite. MaBstabsgetreue Darstellung. Vorsicht! Wichtiger Hinweis! Fetten.
Assemblez aussi souvent quindiqué. Assemblez le cté gauche comme le cté droit. Illustration & 'échelle. Attention! Avis important! Graissez.
Repita las veces sefialadas. Realice el montaje de igual forma en ambos lados. Dibujo a tamafio real. Preste atencion. Aplicar grasa.




1 1 %> JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

E25 EUVY
E-ring
E-Ring E2.5
Clips 2.5mm

Clip E2.5
G s 8

5.8mm R—JLTV R
Ball End
Kugelpfanne
Chape
Rétula

O ‘

TY—2 v TR (S)
Shock Shaft (S)
Kolbenstange (S)
Tige d'amortisseur (S)
Eje amortiguador (S)

________________________@_-_____________________

®

70> ~A #20mm
For Front approx. 20mm
Vorne ca. 20mm

Avant environ 20mm
Delantero aprox. 20mm

«Q}@

Y

=7

¥ F #28.5mm

For Rear approx. 28.5mm
Hinten ca. 28.5mm
Arriére environ 28.5mm
Trasero aprox. 28.5mm

v T RCHERE, DD,
Cover the shaft with cloth before gripping
it with pliers.
Schitzen Sie die Kolbenstange mit etwas
Stoff oder Papier.
Pour ne pas rayer avec la pince, protégez

Placer le piston en position
basse puis remplir
doucement d ' huile.

Tire del pistén hacia abajo
y rellene con aceite.

Aceite

zum Rand beflllen.
Ajouter de | ' huile encore

une fois, jusqu ' au niveau.
Rellene de aceite hasta

el borde.

(Il T @ IOV RE(S) la tige avec du papier ou du tissu.
,,,,,,,,,, 2 For Front (S) | Crual;r:lr 2I| eejjee con un trapo para evitar
(DESAEIE AN XS;’:?((;)
Shock Shaft (L) .
Kolbenstange (L) Delantero (S) @ lzolr]F/rol;tﬁ?S()S) 70V A
Tige d'amortisseur (L) @ | For Front
; ) U (L) Vorne (S)
Eje amortiguador (L) For Rear (L) Avant (S) X Vorne
0T I Hinten (L) Delantero (S) Avant
,,,,,,,,,, 2 | Arrigre (L) Delantero
Trasero (L) @ f'—_Jo:"F};H;:r_zL) > T
: For Rear
Hinten (L) X2 Hinten
Arriére (L) Arriere
Trasero (L) Trasero
o o I | ! P
1 2 %> )X\— | Shock Absorber / StoBdampfer | | ’,ZOEFJrOEfH
Amortisseur / Amortiguador | : X Vorne
1 1 Avant
EMOMEETAND, | b ERohEsT ! >R
Pull d°WT‘ t.he p|ston and : Add oil one mi)re time : 2 For Rear
slowly fill in oil. _ | @ up to the brim. \ X Hinten
Kolben nach_ unten ziehen, | Dampfer nochmals bis N Arriere
langsam mit Ol befUullen. | | Trasero
1 —> 1
I I
| |
| |
| .
|
I
I

Y 0~1mm

EX NV
Piston
Kolben
Piston
Pistén

P po><HETEE, RBZEE S,

Then, gently move the piston up
and down to get rid of air bubbles.

Bewegen Sle den Kolben langsam
auf und ab, bis keine Luftblasen
mehr Im Ol sind.

Puis, actionner doucement le piston
de bas en haut, afin d ' éliminer les
bulles d ' air.

Ahora mueva el pistén hacia arriba
y hacia abajo para eliminar las
burbujas de aire.

> 69 % @0 6 ich s, H5 E
neAAILzEzE2EH .70 @
ZHAIL T B,

Put 69 onto 0 67), wipe up
any excess oil and screw on
@0 together with @9).

Setzen Sie die Dampferversch-
luB3 kappe auf und schraubcn
Sie den Dampfer zu.
Wischen Sie ausgetretenes
Ol vom Dampfer ab.

Installer la membrane sur
le corps €6) 7). supprimer
les exces d ' huile et visser
le bouchon (70) avec 7).

Coloque la membrana en
©7, limpie el aceite
sobrante y coloque @
enroscando 9.

- A L—XICE L DERT %,

A L—XITEID RN E F

I EANET,

Ensure smooth piston movement.
Should a piston not move smoothly.

Der Dampfer muB sich leicht
bewegen lassen, ggf. die Befiillung
wiederholen.

S ' assurer que le piston puisse
opére doucement. sinon.

Asegurarse que el piston se mueve
suavemente arriba y abajo.

2ty MEIZTS (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefaladas.




1 3 %> JX— / Shock Absorber / StoRdampfer
Amortisseur / Amortiguador

70> bk 2~2.5mm

Front 2~2.5mm

Vorne 2~2.5mm

+ Avant 2~2.5mm
Delantero 2~2.5mm

? A7 7~7.5mm
Rear 7~7.5mm
Hinten 7~7.5mm

Arriere 7~7.5mm
Trasero 7~7.5mm

27V TEEH T EAND,
Compress the spring and install @
Driicken Sie die Feder zusammen
und schieben Sie @) auf.
Compresser le ressort pour monter @).
- Comprima el muelle e instale 7).

N e - -

27T,
For adjusting the spring tension.
Zur Justierung der Federvorspannung.
Permet d'ajuster la tension du ressort.
Para ajustar la tensién del muelle.

I

I

I

I

I

I

7370 hE(S) I
For Front (S) EROBRAKTICED &SI, :
Vorne (S) EFTLRNS @ %EREHT 3. |
Avant (S) Adjust 72 while model is running so I
I

I

I

I

I

I

I

I

I

I

Delantero (S) the front and rear are same height.

Die endgueltige Justierung erfolgt auf der
@ UTE L Rennstrecke.
For Rear (L) Ajuster 79 afin que le train avant et » 70v kA > UvH
Hinten (L) arriére soient a la méme hauteur. 2 For Front 2 For Rear
Arriere (L) Ajuste 72 mientras el modelo esté X Vorne X Hinten
Trasero (L) rodando para que los delanteros y Avant Arrigre

traseros tengan la misma altura. Delantero Trasero

1 4 YA~ 3> /Rear Suspension / Hintere Aufhangung
Suspension arriere / Suspension Trasera

YA
For Rear
Hinten

Arriere
/ Trasero

3x12mm EX
Screw
LK Schraube
Vis 3x12mm
Tornillo 3x12mm
ﬂ|m||||||||m||||||||| ———————————————— 2 Vﬂ
3x12mm
2ty MEIZTS (), %EEIEUJ:'BLC?&HEZ‘CéO
Assemble as many times as specified. Assemble left and right sides the same way.
Sooft wie angegeben zusammenbauen. Bauen Sie eine linke und eine rechte Seite.
Assemblez aussi souvent qu’indiqué. Assemblez le cété gauche comme le c6té droit.
Repita las veces sefnaladas. Realice el montaje de igual forma en ambos lados.

10




1 5 t—7mR+tz - /X\—/ Servo Saver / Servo Saver -
Sauve-servo / Salvaservos N’

@ 4.8mm R—JLZH v R (S)
Ball Stud (S)
Kugelpfosten (S)
Vis a rotule (S)

@9)5x8x2.5mm 7T X% )L
Plastic Bushing
Kunststofflager
Palier plastique

—1—— 1.5mm

1 6 t—7Rt - /X\—/ Servo Saver / Servo Saver
Sauve-servo / Salvaservos

3x8mm

3x8mm EX
Screw @
LK Schraube
Vis 3x8mm

Tornillo 3x8mm
ﬂmmunmm ———————————————————— 2

@ 3mm Ty —
Washer
Scheibe
Rondelle 3mm

@ ﬂ Arandela 3mm
,,,,,,,,,,,,,,,,,,,, 2

3x6mm TTEX
F/H Screw
SK Schraube
Vis F/H 3x6mm

[ Tornillo 3x6mm F/H
,,,,,,,,,,,,,,,,,,,,,,,, 4

QD)5 x 25mm 27 7F—KZ k (&)
Stiffener Post (Blue)
Stuetze (blau)
Plots de renfort (Bleu)
Soporte (Azul)

F7YS Y HS—
@)3x6x25mm étw IJ/g7|J|7 BN EES,
eering Collar Remove flashing.

Lager ) Grate entfernen.
Entretoise Ebavurer

Casaquillo direccién

R | X
Of . cootarclsobrame. o b

Y FIE19 %5 & SICHAI TS, / Ensure smooth, non-binding movement when assembling. /
l Das Teil muB sich leicht bewegen lassen. / La pigce doit pouvoir pivoter autour de la vis. / Asegurese que la pieza se mueve suavemente.




1 7 70> k77 /Front Differential / Vorne Gear Differential
Différentiel Avant / Diferencial Delantero

@) 1.5x88mm >
Pin
Stift
Axe 1.5x8.8mm
Pasador

2x7.8mm E¥
Pin
Stift
Axe 2x7.8mm
Pasador

@D5x7x0.3mm Ty v —
Washer
Scheibe
Rondelle 5x7x0.3mm

@ | Arandela 5x7x0.3mm
,,,,,,,,,,,,,,,,,,,,, 1

@0)5x 10 x 4mm 7Y
Ball Bearing
Kugellager
Roulements a billes

E3 EUVY
E-ring
E-Ring E3
Clips 3mm

o> P8
O-ring P8
O-Ring P8
Joint thorique P8
Junta Térica P8

1 8 70> k77 [/ Front Differential / Vorne Gear Differential
Différentiel Avant / Diferencial Delantero

B %5 DIEICHEII T %,
Bl Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

12




1 9 70y hF¥¥Ry o X /Front Gearbox / Vorderes Getriebegehduse
Carter de différentiel avant / Caja de transmision Delantera

ZAvh~A
For Front
Vorne
Avant
Delanteros

» CDZIEN,

"C" Inscription.
Aufschrift: C
Inscrit "C"

"C" marcado

@ 4.8mm R—JLRF v K (S)
Ball Stud (S)
Kugelpfosten (S)
Vis a rotule (S)

A

3x10mm TPEX

TP Screw

LK Treibschr

Vis TP 3x10mm
(i Tornillo 3x10mm TP
|

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

[ Tornillo 3x10mm TP F/H
,,,,,,,,,,,,,,,, 5

3x10mm(TP)

S
e
©
©
Y
S
3x10mm(TP) 3x10mm(TP)
20 H—7Rt - /\—/ Servo Saver / Servo Saver
Sauve-servo / Salvaservos
@9 4.8mm R—ILZF Y R (L) @P3x6x1mm F5H5—
Ball Stud (L) Plastic Collar
Kugelpfosten (L) Kunststofflager
Vis a rotule (L) Palier plastique
Rétula (L) Casquillo plastico
Offum ™ : @
s N
e ,43
Al SR
Front
Vorne
Avant
Delantero ~ N
(\J Q
L L
Narrow —/ Wide
eng breit
Etroit Large
Estrecho Ancho
N

B 355 DIEICHHII TS, / Assemble in the specified order. /

In der angegebenen Reihenfolge zusammenbauen. / Assemblez dans I'ordre indiqué. / Realice el montaje en el orden indicado.

T R%%%,. | Apply grease. /

Fetten. / Graissez. / Aplicar grasa.

13



2 1 70y h5 > )X—XF— | Front Shock Stay / Vordere Dampferbriicke
Support amortisseurs avant / Soporte amortiguadores delantero

3x22mm v v TER
Cap Screw
Inbusschraube
Vis
Tornillo allen

gl Iy ------ 2

3mm  TIVINMFYE
Flanged Nut
Stoppmutter
Ecrou épaulé

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

~ Tuerca con collarin
7 Y
””””””””” 2

Tornillo 3x10mm TP
[ - 4

3x22mm

3x10mm(TP)

3x10mm(TP)

3x22mm

Carter de différentiel avant / Caja de transmision Delantera

70> hFVRw ¥ X/ Front Gearbox / Vorderes Getriebegehéuse

3x8mm EX
Screw
LK Schraube
Vis 3x8mm

3x15mm TPEX
TP Screw
LK Treibschr
Vis TP 3x15mm
Tornillo 3x15mm TP

ﬂn\\\\\\\\\\\\\\\\\\\\\\\\\\w ————————————— 4

3x15mm(TP)

Ly

\

,»
N
(©

3x15mm(TP)

14




AT 7)Y —iR / Steering Servo
Lenkservo / Servo de direction / Servo de direccion

Vs

“an

3x10mm(TP)

3x8mm(TP)

ATF7V Y THY—iR
Steering Servo
Lenkservo

Servo de direction
Servo de direccion

e C

3x10mm(TP)

3x10mm TPHZEX 3x8mm TPER

TP F/H Screw TP Screw Set Screw
SK Treibschraube LK Treibschr Gewindestift
Vis TP F/H 3x10mm Vis TP 3x8mm Vis BTR 3x12mm

Tornillo 3x10mm TP F/H

Tornillo 3x8mm TP

@3x12mm £y kEZ

Prisionero 3x12mm

@ 4.8mm R—)LT> R (@)
Ball End (Short)
Kugelpfanne (Kurz)
Chape (Courte)

Rétula (Corto)

@ 4.8mm R—JLRF v K (S)
Ball Stud (S)
Kugelpfosten (S)
Vis a rotule (S)
Rétula (S)

———————————————— B T i By 2 R
70> b AT 7F—/Front Stiffener / Vordere Versteifung 3x6mm

Barre de renfort avant / Rigidificador Delantero

3x6mm EX
Screw
LK Schraube
Vis 3x6mm

e

C=

X

AIBEA S / Must be purchased separately! /
Das Teil ist nicht im Bausatz enthalten! / Doit ét

re acheté séparément! / Debe comprarse por separado.

15




Suspension avant / Suspension Delantera

70y Y AR 3 /Front Suspension / Vordere Aufhangung

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂs\\\\\\\\\\\\\\\\\\\"

3x12mm TPEX
TP Screw
LK Treibschr
Vis TP 3x12mm
Tornillo 3x12mm TP

ﬂu\\\\\\\\\\\\\\\\\\\\\\\m

693 x 44mm ¥+ 7~ 3x10mm(TP)
Shaft
Welle
Axe 3x44mm

Eje 3x44mm

3x12mm(TP)

B DDZIEN,

Aufschrift: D
Inscrit "D"

"D" Inscription.

"D" marcado

3x12mm(TP)

70y MY ARY 3 /Front Suspension / Vorde
Suspension avant / Suspension Delantera

re Aufhdngung

3x8mm EX
Screw
LK Schraube
Vis 3x8mm

@ 4.8mm R—JLZF v K (S)
Ball Stud (S)
Kugelpfosten (S)
Vis a rotule (S)
Rétula (S)

@amm 7 S IR/FrOVF Y ~
Flanged Nylon Nut
Stoppmutter
Ecrou Nylstop épaulé
Tuerca nylon con collarin

Ofjm

@0)5x 10 x 4mm RF YUY

Ball Bearing
Kugellager
2x11mm £~ Roulements a billes
Pin  Stift Rodamiento
Axe 2x11mm  Pasador  (({ )] | | 4

@ =@
for Right
Rechts
Drolte
Derecho

{10 e
for Left
Links
Gauche
Izquierda

J

for Left
Links
Gauche
Izquierda

@ =
for Right
Rechts
Drolte
Derecho

N

EARU L SICHEITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

D =S OJBICHIT 5.

Lk

Assemblez dans I'ordr
Realice el montaje en

Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.

= I LT TS,

=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencién.

R 18,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

ITI

e indiqué.
el orden indicado.

16




2 7 70> " ARV Y3V | Front Suspension / Vordere Aufhdngung
Suspension avant / Suspension Delantera

3x8mm HIEX
F/H Screw
SK Schraube
Vis F/H 3x8mm

[; Tornillo 3x8mm F/H3

26 x4mm EX
Screw
LK Schraube
Vis 2.6x4mm

Tornillo 2.6x4mm
(i ---e- B 2
{3 x25mm ¥+ 7k
Shaft
Welle
Axe 3x25mm
Eje 3x25mm

3x8mm

2.6x4mm

2 8 70y kY ARV Y 3> [ Front Suspension / Vordere Aufhdngung

Suspension avant / Suspension Delantera

@AT7YYIH4 0Oy K/ Steering Tie Rod /
Spurstangen / Biellette de direction a pas inversés / Tirante Direccién
P03 5%, / Projection. Note direction. /

P ERDH DAY,
The side with the step is a reverse screw.
Die Seite mit der Markierung besitzt ein Linksgewinde. S >
Le coté avec le déport est le pas inversé. 0
El lado con el rebaje es de rosca inversa.

(9 4.8mm R—ILT> K (F)
Ball End (Long)
Kugelpfanne (Lang)
Chape (Longue)
Rétula (Largo)

(@ 4.8mm R—LT> K ()
Ball End (Medium)
Kugelpfanne (Mittleres)
Chape (Moyenne)
Rétula (Media)

fffffffffffffffffff :

@3 x40mm FYrR Oy R
Adjust Rod Gestaenge
Biellette réglable Tirante ajustable

< EfAIE > Einbaurichtung beachten. / Projection. Attention au sens ! /

< Left> Fijarse bien en la posicion. @) ()

< Links> (Medium)

< Gauche > ] T (Mittleres)

< lzquierda > ‘- '. (Moyenne)
. _ (Media)

! ) () #J29mm / approx. 29mm /
(Medium) / (Mittleres) / ca. 29mm / environ 29mm / aprox. 29mm X
(Moyenne) / (Media)

P D% 5%, / Projection. Note direction. /
Einbaurichtung beachten. / Projection. Attention au sens ! /

<

< Right > Fijarse bien en la posicién. @) ()

< Rechts> (Medium)

< Drolte > - (Mittleres)
< Derecho> .‘ (Moyenne)

(Media)

_ _ () / @ #929mm / approx. 29mm /
(Medium) / (Mittleres) / ca. 29mm / environ 29mm / aprox. 29mm X
(Moyenne) / (Media)

@ 70> k¥ w/X—Ow R/ Front Upper Rod /
obere Querlenker / Biellette avant supérieure / Tirante superior delantero

P D#H 54, / Projection. Note direction. /

< EIFE> Einbaurichtung beachten. / Projection. Attention au sens ! /

< Left> @ Fijarse bien en la posicion. @ &)

< Links> (Long)

< Gauche > (Lang)

S vrazs (T N § i 8
(Largo)

‘ _ (#) / @ #939mm / approx. 39mm /
(Medium) / (Mittleres) / ca. 39mm / environ 39mm / aprox. 39mm X
(Moyenne) / (Media)

(T m T B> BiD% 575, / Projection. Note direction. /
Y < 5> Ejr\baurightung beachtgr}. / Projection. Attention au sens ! /
,,,,,,,,,, 2 < Right > @ Fijarse bien en la posicion. @ )
3x50mm F¥ v ANOY R < Rechts> (Long)
Adjust Rod Gestaenge < Drolte > _. (Lang)
Biellette réglable Tirante ajustable < Derecho> N (Longue)
an ) (Largo)
VUL \‘_U UL (shy / @ #939mm / approx. 39mm /
””””” 2 | (Medium) / (Mittleres) / ca. 39mm / environ 39mm / aprox. 39mm X 1
(Moyenne) / (Media)
DM %S DIRICELTS, 1 1ty MAL T3 (). % ERRUESICHBITS, R, TUR%%E3,
B Assemble in the specified order. X Assemble as many times as specified. Assemble left and right sides the same way. True-to-scale diagram. Apply grease.
In der angegebenen Reihenfolge zusammenbauen. Sooft wie angegeben zusammenbauen. Bauen Sie eine linke und eine rechte Seite. MaBstabsgetreue Darstellung. Fetten.
Assemblez dans l'ordre indiqué. Assemblez aussi souvent quiindiqué. Assemblez le cté gauche comme le c6té droit. Illustration a I'échelle. Graissez.
Realice el montaje en el orden indicado. Repita las veces sefialadas. Realice el montaje de igual forma en ambos lados. Dibujo a tamafio real. Aplicar grasa.

17




29 70y hY A>3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera

> ERDH DA,

Projection. Note direction.
Einbaurichtung beachten.
Projection. Attention au sens !
Fijarse bien en la posicion.

| =10Vl
Long
Lang
Longue
Largo

> ERDHDH,
Projection. Note direction.
Einbaurichtung beachten.

Projection. Attention au sens !
Fijarse bien en la posicién.

¥ | ANV )]

& Short  (For Left)
Kurz  (Links)
Courte (Gauche)
Corto  (lzquierda)
30 70y Y AR 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera
3x12mm EX

Screw

LK Schraube

Vis 3x12mm

Tornillo 3x12mm

ﬂ|||||||||||||||||||||||| ———————————————— 2
A=Ay
For Front
Vorne
Avant
Delantero
3x12mm u‘ﬂ
V EARU K SICHEIITS,. [ FRUTHIL TS,
Assemble left and right sides the same way. =8 Pay close attention here!

Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

18




31 > —>+v 7k /Center Shaft 3x3mm
Halbwelle / Cardan central / Palier central g

3x3mm Y hEZX - N
Set Screw > @ ooy MIEEICAY FITANT
Gewindestift PE@EFSLTUENZ,

Vis BTR 3x3mm N Put the front end of (@) into the cup,

Prisionero 3x3mm 1 then move (@ into place.
Das vordere Ende von Teil @) in das
Teil (@, wie dargestellt, montieren.
Placer le cardan @ dans la noix @,
puis insérer la noix comme indiqué.
Primero coloque la parte delantera de ()
en la salida palier y coloque @) en
su lugar.

Oy~ /,‘
Front .

Vorne
Avant @.
Delanteros

oL ol

3%10mm 3x12mm(TP)

32 7 v )X—7"v F /Upper Deck
Obere Chassisplatte / Platine supérieure / Chasis superior

3x8mm TPEX

TP Screw
LK Treibschr P RIEHDEREHNL T @EERA T B,
Vis TP 3x8mm Unscrew the screws temporarily tightened, and
; Tornillo 3x8mm TP attach 84) with them.
QW ffffffffffffff 2 Schrauben voruebergehend loesen und Teidl montieren.
Dévisser les vis temporairement puis fixer §4).
3x12mm EX Afloje los tornillos apretados de manera provisional
Screw e instalar @4) con ellos.
LK Schraube
Vis 3x12mm

3x12mm(TP F/H)

Tornillo 3x12mm
ﬂI|||||||||||||II|||||||| fffffffffff 2

3x12mm TPEZXR
TP Screw
LK Treibschr 3x8mm(TP)
Vis TP 3x12mm
Tornillo 3x12mm TP
ﬂ\\\\\\\\\\\\\\\\\\\\\\\m ffffffffff 2
3x10mm TPH S ER g %

TP F/H Screw
SK Treibschraube

Vis TP F/H 3x10mm
Tornillo 3x10mm TP FH @%@
Do - 2 | G

3x12mm TPHZEX
TP F/H Screw = >
SK Treibschraube \
Vis TP F/H 3x12mm
Tomnillo 3x12mm TP F/H

D&mﬁ\)\m ffffffffffff 4

3x10mm(TP F/H)

P A= (CER,
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

3x10mm(TP F/H)/@ %

3x12mm(TP F/H)

DNl 255 DIRICHEII T %o % EARULSICHIITS, s ER U THIZITS,
Assemble in the specified order. Assemble left and right sides the same way. =l Pay close attention here!
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez dans I'ordre indiqué. Assemblez le coté gauche comme le coté droit. Attention! Avis important!
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Preste atencion.

19




33 707K / Radio / RC-Anlage
Radio / Equipo de Radio

=Ry hO—5— TYTF \
Electronic Speed Controller Antenna \ﬂ
Elektronischer Drehzahlsteller Antenne

Variateur électronique de vitesse Antenne

Variador de Velocidad Electrénico Antena

RIEH
Receiver
Empféanger
Récepteur
Receptor

Double-sided Tape
Doppelseitiges Klebeband
Adhésif double face
Cinta de doble cara

@ 75731007
Antenna Pipe
Antennenrohr
Tube d’antenne
Tubo Antena

Double-sided Tape
Doppelseitiges Klebeband
Adhésif double face
Cinta de doble cara

1. AF7V Y TH—iR
Steering Servo
Lenkservo
Servo de direction

= Servo de direccion

l

1

1

I

I

1

1

1

! o oo

: onleeee|l 22zxE—raybO-—3—
: Electronic Speed Controller
| Elektronischer Drehzahlsteller
1

1

I

I

1

1

1

1

I

I

1

Variateur électronique de vitesse
Variador de Velocidad Electrénico
- J

AAYF
Switch
Schalter
Interrupteur
Interruptor

3x10mm TP S E X
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

D&&m&u ———————————————————— 1

34 E—%— /Motor 3x10mm EX GN3x8x0.5mm Ty ¥ —  3x3mm £vhEZX
Motor / Moteur / Motor Screw Washer Set Screw
LK Schraube Scheibe Gewindestift
Vis 3x10mm Rondelle 3x8x0.5mm Vis BTR 3x3mm

Tornillo 3x10mm Arandela 3x8x0.5mm Prisionero 3x3mm

ffffffffffff JOELE 1

1
L RIS DT EME D S TEET 5.
\ Tighten the screws with one sheet of paper inserted

1 between both gears.

! Legen Sie vor dem Festziehen der Schrauben ein Stlck
! Papier zwi-schen beide Zahnrader.

: Serrez les vis en insérant une feuille de papier entre les

| dents des pignons.

1 Apriete los tornillos colocando un trozo de papel entre la
: corona y el pifion.

1

I

I

1

1

EN

ERUTHIZI TSR, / Pay close attention here! /
Vorsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencion.

E

20




35 /Xy 7 1) — [ Battery ~

Akku / Accu / Bateria w

3x8mm HIEXR
F/H Screw

SK Schraube
Vis F/H 3x8mm

[: Tornillo 3x8mm F/H4

P HEITER,
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

Ty EY o
@HookPin N’WTU_
Karrosserieklammer Battery
Goupille Akku
Clip carroceria Accu )
Bateria

B I—RHBRZI DM B ES5ICT B,
Position cords around post as shown.
Kabel um die Stuetze fuehren, wie dargestellt.
Positionner le cable comme indiqué.
Coloque los cables tal y como se indica.

\ = 3x8mm(F/H)

3 6 AT 1 OEUT / Body Mounting / Die Karosseriehalterung
Support carrosserie / Montaje de la carroceria

Hook Pin
Karrosserieklammer
Goupille

Clip carroceria

@ AN @
~ P Lo fcABT U TERMIHTELE T,
Remove when adjust.
Héngen Sie das gestéange aus.
Retirer la commande pour la régler.

Afloje las tuercas de rueda. V!

(2 EELTELTA/M, / % ERRULSICHELI TS, / X AEAR, /
=l Py close attention here! / Vorsicht! Wichtiger Hinweis! / Assemble left and right sides the same way. / Bauen Sie eine linke und eine rechte Seite. / Must be purchased separately! / Das Teil st nicht im Bausatz enthalten! /
Attention! Avis important! / Preste atencion. Assemblez le cté gauche comme le cdté droit. / Realice el montaje de igual forma en ambos lados. Doit étre acheté séparément! / Debe comprarse por separado.

21




* T2 3 v )\—Y =BT %355 / Installing Option Parts

Die Montage von Tuningteilen / Pieces options (non-incluses) / Instalacion de piezas opcionales

TAYRETYIART YV ITRRICT B5E
If using front one-way bearing specifications.
Bei Einsatz eines Frontfreilaufs.

Pour le montage d'une roue libre avant.

Si utiliza oneway delantero.

@EAT 2D / Required to Purchase /
Erforderliches Zubehoer / Piéces a se procurer / Necesitara adquirir

JR—Y % NZA (F—No. & A% *E{ﬁ|* 3

KIOVITANRTY Y THEROB. Y3+ > M IcaB»h S

. 3
part Mames i L) IR BT B R BT IHLET,

FIRN)L Y ~

LA200 Differential Bevel Set @ X3 420 21/0 When us_lr]g one-way bearing speclfl_catlons, extra Ioa?d is placed

= v N — on the joint. We recommend replacing at the same time.

LA211B K .7/( 7¥3 1Yy b QOWEH x 1 420 |(FHA) Bei Verwendung eines Fronfreilaufs liegt eine hohe Belastung
Drlve';OIrltr Set N X2 auf dem Getriebeausgang. Wir empfehlen deshalb, diesen gleichzeitig
ooz AYv7 zu ersetzen.

x 1

LA223 Oneway Shaft ®® 420 Lors du montage d'une roue libre avant, la surcharge est placée
WAZAD N e u Bl N sur les joints. Nous vous recommandons de les changer aussi.

LA224 Oneway Unit @ x1 1050 Al instalar un Oneway delantero recomendamos que sustituya

% | LA231

A=R=HVRAYTY 77} (68) al mismo tiempo todas las piezas indicadas.
Universal Swing Shatt (68)| & X 2 3675

FILZDOVTTAHRA

Aluminum One-way Boss Bx1 ®@x4

LAW33 2520

1 Ty A 1=y kDI /How to assemble the One-way Unit / Der Zusammenbau der Freilaufeinheit
Comment assembler la roue libre / Montaje del One-Way

O A
% Q
@ ( VYo
X [He2e
ARV IY—
Serwam g Avas
Mousse xamm B VS FETHLAD,
Esponja /) ) ] \ ZENHE 24, Insert until flush.
Nz Marked side. Bis zum Anschlag
LA224 . @ Y % Markierte Seite einschieben.
Coté avec repére. Insérer jusqu' a la butée
L Lado marcado. Insertar completamente. )
B ZENHVEUMED,
Unmarked side.
nicht markierte Seite
Coté sans repére.
O Lado sin marcar.
O 2 pq LA223
W 5 B LA223
ARV Iy —
@ Sponge
( Schwamm
' Mousse
Esponja

2 Ty A1y ~NOEUT / How to install the One-way Unit / Das Montieren der Freilaufeinheit
Comment monter la roue libre / Instalacion del One-way

>ty MIBOR—ILTT,
Ball Diff included with set.
Kugeldifferential im Lieferumfang des Sets enthalten.
Différentiel a billes inclus avec le kit.
Diferencial Bolas incluido en el modelo.

P FTHARZT YDA 1 2y kN,
One-way unit assembled above.
Freilaufeinheit, montiert
Roue libre avant assemblée.

Oneway mostrado en la parte superior.

X A8 A M. / Must be purchased separately! / Das Teil ist nicht im Bausatz enthalten! / X0y UEIZES, | Apply threadlocker (screw cement). /
Doit étre acheté séparément! / Debe comprarse por separado. Verwenden Sie Schraubensicherungslack. / Appliquer du frein filet. / Aplique liquido fijatornillos.

22



3 AZN—=YIRA T+ 7 DB /How to install the Universal Swing Shaft / Das Montieren der Kardanhalbwelle
Comment monter les cardans homocinétiques / Instalacion del Palier Cardan

()5 x7x0.3mm Ty v —
Washer
Scheibe
Rondelle 5x7x0.3mm

@ | Arandela 5x7x0.3mm
,,,,,,,,,,,,,,,,,,,, 2

{10 z=um
for Left
Links
Gauche
Izquierda

@ &
for Right
Rechts
Drolte
Derecho

<FERIF>

< for Left >

< Links >

< Gauche >
< lzquierda >

for Left
Links
Gauche
Izquierda

\BEST::
for Right
Rechts
Drolte
Derecho

N
a J:
Top
Oben
5 Haut
Arriba
J
0N
o>

% ERRUESICHEITS, OW %= DIRICHLT A,

Assemble left and right sides the same way. Assemble in the specified order.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le coté droit. Assemblez dans I'ordre indiqué.

Realice el montaje de igual forma en ambos lados. Realice el montaje en el orden indicado.

In der angegebenen Reihenfolge zusammenbauen.

. IR LTI TR,

=l P2y close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!

Preste atencion.

Temporarily tighten.

Vorldufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

HEAR

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

23




* T2 3 v)I\—YZEfIT %355 / Installing Option Parts

Die Montage von Tuningteilen / Pieces options (non-incluses) / Instalacion de piezas opcionales

R=ILTT7Iv 7 hzRBHICT DHEE

When Changing to Steel Ball Diff Shaft.

Beim Wechseln des Getriebeausgangs.

Pour le montage de noix de différentiel en acier.
Cuando instale el Eje Diferencial de Bolas Acero .

@EAT 55D / Required to Purchase /
Erforderliches Zubehoer / Piéces a se procurer / Necesitara adquirir

VACAVE AR (F—No.& A | K TES [ KFx
Part Names Quantity (Biad) | FHE
AF=IVTT7Iv 7MY N
LA201 | gieel Differential Shaft Set x1 1050 31,0
JLy>v—tvh .
WBDO04 Pressure Set X2 315 |(#i2)

-
P RUFTDRY,
Compress with pliers.
Mit einer Zange zusammendruecken.
Compresser avec une pince plate.
Comprimir con los alicates.

- J

- R—ILTT YR
Ball Differential Grease
Modellbaufett
Graisse de bille de différentiel.
Grasa Diferencial Bolas

~
5 RAL WA ZER—ILANICT 2,
Face the rounded side to balls.
Die runde Seite muss zu den
Kugeln zeigen.
Placer comme indiqué sur le schéma.
Coloque el lado redondeado hacia

las bolas. \

- R—ILTFTTUR
Ball Differential Grease
Modellbaufett
Graisse de bille de différentiel.
Grasa Diferencial Bolas WBDO04

LA201

»EVTFVIUR
Molybdenum Grease
Molybdenumfett
Graisse adaptée.
Grasa Molibdeno

TR ZES, X BUEEAmo
Apply grease. Must be purchased separately!

Fetten. Das Teil ist nicht im Bausatz enthalten!
Graissez. Doit étre acheté séparément!
Aplicar grasa. Debe comprarse por separado.

24




* 72 32NV ZEUfTT %155 / Installing Option Parts

Die Montage von Tuningteilen / Pieces options (non-incluses) / Instalacion de piezas opcionales

AIEZA Y- FF 2545

When Installing Stabilizers.

Beim Montieren der Stabilisatoren.

Pour le montage d'une barre anti-roulis.
Cuando instale las Barras estabilizadoras.

@EATSHD / Required to Purchase /

Erforderliches Zubehoer / Piéces a se procurer / Necesitara adquirir

AR (F—No.&E A% | KE( WA (F—No.& A%) | K EA | hFk
Quantity (FtiA) | FH8 Quantity (i) | FHH
RYR=94 527~y N €0 (1D 4.8mmAm—JLTY R
LA213| Bimper, Wing Stay Set | @) (29 (3 (%) x 2 420 2‘% UM112| 4 8mm Ball End OW@x6 315 21&
@@ x 4 d NNA Y RER 3x4mm/t1 ¥ RE R r
X 8 (i) 1 Bind Screw 3x4mm Bind Screw X 5| 210 |(H)
LA236| 25 E/X—($1.0) | 4 315 BEmm/\A > KER
-10B | Stabilizer Bar (21.0) 3x6mm Bind Screw X
LA236| 27 E/X—(p1.1) x 1 420 3x8mm/\1 ¥ REZ 5
-11B | Stabilizer Bar (21.1) 3x8mm Bind Screw X
LA236 | AF E/XN—(¢1.2) 1 315 3x10mm/\1 ¥ RE R 5
-12B | Stabilizer Bar (21.2) | X 3x10mm Bind Screw X
LA236 | A7 E/X—(¢1.3) 1 490 3x12mm/\1 ¥ RER 5
-13B | Stabilizer Bar (21.3) | X 3x12mm Bind Screw X
LA236 | R 7 E/N— (¢ 1.4) Ty hEX 3x3mmtz v NEX
-14B | Stabilizer Bar (21.4) | X 1 315 1161 | Set Screw 3x3mm Set Screw X 3| 210
LA236 | R E/N— (¢ 1.5) 1 315 3x4mmt Yy NEX 3
-15B | Stabilizer Bar (21.5) | X 3x4mm Set Screw X
LA236| A7 E/XN—(¢1.6) X1 315 3x5mmtz v hEX 3
-16B | Stabilizer Bar (¢1.6) 3x5mm Set Screw
ATETAHF=TF v AMR=IV| o 3x10mmty kR
LA237 | tabilizer Adjust Bal | X2 210 3x10mm Set Screw X3
3x3mmt v hEX XD
3x3mm Set Screw
@ 4s8mm K—LTVE (@) < EfIF> < AfIF >
Ball End (Short)  Kugelpfanne (Kurz) < Left> < Right >
Chape (Courte) Rétula (Corta) < Links> < Rechts>
_ < Gauche > < Drolte >
@'l ,,,,,,,,,,,,,,,,,,,,,, 4 < lzquierda > < Derecho>
7= \
\\\“‘

3x10mm vy hEZ
Set Screw  Gewindestift
Vis BTR 3x10mm  Prisionero 3x10mm

N

ﬁﬁoﬁ@

mmm ,,,,,,,,,,,,,,,,,,,,,,,,, P 3x10mm
1161
o= o /.
3x6mm EX
Screw
LK Schraube
Vis 3x6mm 3x3mm
Tornillo 3x6mm
i R 2 LA237
3x3mm vy hEZ \/\
Set Screw = LA237
Gewindestift
Vis BTR 3x3mm
[Im Prisionero 3x3mm J @) LA213
3x3mm
X [Ha¥ky \
e “
) LA213 @’®

i6h P LA237

O %= DIEICHEIIT %,
s Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans l'ordre indiqué.
Realice el montaje en el orden indicado.

o ELEEL L= (AN

Il Ensure smooth, non-binding movement when assembling.

BUEEAfo

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

X

Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

25




@ X ) —VERE L TR B D £, @Lazts ®@)LA213
EXPLODED VIEW Note that some parts are not sold as spare parts! _ , @umi12 - \\\\\ @ o6 & _
EXPLOSIONSZEICHNUNG Vorsicht! Einige Teile sind nicht als Ersatzteile erh ltlich! N Q\ = %’ 92638 N . a7

Attention! Quelques pi ces ne sont pas " acheter comme pi ces de rechange! AN \ (e tas
VUE ECLATEE AAtenci—n! Algunas de las piezas no se venden por separado 5 g AN
DESPIECE } LAs01 (8

96441B
96441B
(91708

®

®

©Q9LA304 \
_ , N 1189
N ® S GBLA213
[y _ D @umizg | .
1 AN
’ BO)LA213 ®oo21 —O "\ ot
a_ —— 0 | @D N
o D 8)Lazs0 @81)92921 H—M . i @@ (10BRGO14
! )
GoLA213 - 60)92921 ﬂ'—@ ({59647
@®LA301 —8) | : i @/ 96647
‘ =0 | P
t e I ! @Lazi2s — @ (2LA208
ST ! | | = LA200
/ Lo | "A221 I UM124J@ LA211B
LA221 - i i N
<> 1 @ 1
i @0)LAZ27 i BRG002
(7992921 | @)92921 @0LA227 @ ®)TFo13
LA211B T ! i LA227 Q @LA200
(6992921 —E& L @3 7 .
(16BRGO14 & i o_’ @4 LA @ , ; @ ! UM120
T _ . )
LA226<J @) 1 (k) 1000, (@TF013
7 - ]
- 96647 = °°° ooo BRGOOZ - €
a 96647 @9LA226 ) o
® 70701 %
@—13LA200 .

BLA211B

LA209

e—(9Q)LA208 0
LA210
® BRGOO1
LASO! ©—D)BRG100 6 )BRGOO1 @ Dvaworon
(8)BRG100—=& @9 96643 -
@—)BRG100
6\/’ 93 vzwo10-1 f
(B)LA211B @ @La202—| 3\ 0 Q
@ LA203 | ! -
! -

)
@BRGOOZ—@ - 30
@TFmSoooOo |_A2LA202 A\ 8

I

|

1

@uMi20 —5 P LA202 |
00 [

BRG100 @

5 ( £ : 0
Q‘ SE LA203 BRG100
(1) 96643

LA200 @ @,/ (DLA208
% /BLazo0
p

& 0
.—. 96647 )
@ 96647 LA301
(19BRGO14
@—@LA211B ®ws641M

S

BRGO001 (@)BRG100

(MLA200

‘ LA203 (16)BRGO14
@TF013

@BRcoo2—O -
(B)LA211B @ D uM124

LA200
LA208

g 3096643 —(Q)
@BRGOO1—@\ &

Y

g

I}

‘O N
30)96643 /O

NI 1 N
=1 ! 1 \
., 1 1 \\
B 5 J@ o N
- / S (0)BRG001 LA219-7 <
i )y :\ H @ \\\
LA230 W,AQ ‘:E /:— BRGOO1 \\\
LA213 sy . .
@—@LAms >
@@LA220 B (®LA228 {®TFo08 @\\ S

© Copyright 2009 KYOSHO CORPORATION / ZE4E Mo & #5 54.

BRG001
N
LA218 N

LAZER ZX-5 readyset
26 27




K=Y %

Part Names

ANR77)N—" SPARE PARTS

‘ A (F—No.EAK) KIERM | kFx
(Biad) |FHHB

Quantity

FM364| 7V I\=7Y v ANFy M7 —)
BL | Shock Adjastable Nut (Blue)| 22X 2 368

FINILEY b ®x1 D@x2

LA200 | pifferential Bevel Set | (1) {3 x 3 420
FRIATRRN)ILY v T b

LA202 F Drive Bevel Shaft @@ x 1 315
RALYRZATYv T b

LA203 R Main Drive Shaft QW@ @x1 840
RZATF71 R

LA204 | §i7e Disk @x2 1785
Ta7IRA)yNN—=Y—h

LA205 | bual Slipper Sheet @x2 M5
AIX—F1 (48P-78T)

LA206-78 Spur Gear (48P-78T) @x1 315
Ay IN=ZRTF )T

LA207 Slipper Spring @x 1 315
R=ITTRXI)1—ty b

LA208| gy Differentiai Screw Set | @ X2 @x 4 315

Laoog| LVIAYREY R | B@@®E, 630
Bulkhead Set

Lao1o| ZEY MU~y FEY M @EBE@ @@, | 505
Front Bulkhead Set ©7
R A CICEIEIGES

LA211B| prive Joint Set D@x2 420

Latac| E79-70vheaRT77 -ty b @D E3 @0 @) @ @ x 1 505
Center Mount & Stiffener Set | (3) (3 x 2

Laoqg | [/=891 TR 72y R [ M@ x1 @@x4| .,
Bumper & Wing Stay Set | 46 @) @ ) x 2 66 x 8
A=-RYAVRIY ML YV 5 Y=

LA2141 Garbon Composite Chassis x1 x4 2730
FyIR=T v F

LA215| Upper Deck @x1 525
JOY KTV IN—ZT—

LA216 Front Shock Stay X1 420
Y s IN—RT—

LA217| Rear Shock Stay X1 420
RSAT Ty v—

LA218| pive Washer 6)x 4 420
FTYIINRNTFv U7 (T°)

LA219-7] knuckle & Hub Carrier (7°) @ @ @@ x 1 525
B2 7—L (F&R) :

LA220 Suspension Arm (F&R) & @x1 X2 420

LA221B TF—mRtA/\— 8)6HBx1 Gdx 2 315
Servo Saver x3 x4
Y-+ 7k (S)

LA225 | Genter Shaft (S) @x1 525
HF—hteA/N\=v+ T+

LA226 | Servo Saver Shaft x2 420
ATF7F—mRA bk

LA227 Stiffener Post ®@@x2 735
Y227k (25)

LA228 Suspension Shaft (25) @x2 420
YR v Tk (27)

LA229| gyspension Shaft (27) ®x2 420
Y22+ 7 (44)

LA230| Syspension Shaft (44) x2 420
FPOTIFPRIAYT

LA239 Aquarius Wing @x1 525
7¥v 2 hOv R (50)

LA242 Adjust Rod (50) 6 x2 420

LA301 T72F Y I XKXXXXXXXX 6636 6) x2 2940
(L=4—2X5 RS) BEOOWO, ,
Plastic XXXXXXXXXXXX | 7 75) @6 7D 78 ©
(LAZER ZX-5 RS) x 10

LA301 | §/(=7~28&77/t=ty h BODBx4| o,

-01 | Shock Case & Plastic Parts Set | €6) 67) x 2

Rty Y SOZM WINCTOFPEEMY

LA302 Universal Swing Shaft (68/Plastic Joint) @ x 1 735
Rl SOV T IVEVEEPIN

LA303 Universal Swing Shaft (65.5/Plastic Joint) @ X1 735
UPNTEv )T (172 10) 0F

LA304 | Rear Hub Carrier (Offset 0) 0 @ x2 420
E-§-Y7V ML=%-ZX5RS)

LABO05 | pjosor Mount (LAZER 2x-5 Rg)| D X 1 525
BERT 4 (L—-DR5RSI94 Ty ki L-)

LAB101 Completed Body (LAZER ZX-5 RS/ Type 1 / Red / Gray) @ @ x1 4410
BRANT ¢ (L -H-D65RS/54 724 Z0-M7)V-)

LAB102 Completed Body (LAZER 2X-5 RS /Type 2/ Yellow M Blug) @ @ x 1 4410
TIUMTF4Ey MM U-4-DK5RS5473) | T —ILBE D &

LAB103| prit oy Set (LAZER 25 RS Type 3| Completed body 4620

LAD101 Fh=Ib (LAZERZX-5 RSIH 7514 71) X1 630

Decal Set (LAZER ZX-5 RS / Color Type 1)

210
—&
(#d)

=Y %

Part Names
FH-) (LAZERZX-5 RSN 7—541 72)

* FOR JAPANESE MARKET ONLY.

AA (F—No.& A%
Quantity

S E A | K Sk
(Biad) |FHHB

LAD102 Decal Set (LAZER ZX-5 RS/ Color Type 2) x1 630
LAD103 iﬁ@ﬁfﬁﬁﬁ§?¥7§@ﬂ@§3 x 1 735
BRGOT| Siala Boaring ax:0vm| 2% 4 1050
BRGO02| Shiold Boaring axamm | @)X 4 1050
BRGO14| Shie Boaring 10n1mm| % 2 1260
BRG100 lj;i“ff?eén?aller:r/u\\‘st?Bga\r/irg @x2 ®x8 420
OTW12 Zd;{;; anh '(]M)/ B M) | @ x 2 315
TFO0B | 4 B ing Pl (591 12 semioeaton *2| 420
TFO13 %Z;Eig;rje#ti;ging @x2 525
UM112 izgmmﬂéﬁgﬁ"\“ HMDx6 315
umi120| Y320 @x12 315
UM124 %ﬁs}%fs\/pﬁgu 7 | @x1 315
umizs] 4o S ) | @ x4 420
UM129| 4 T o (©) | @4 420
VZWO10- 83{;9/7: et M @@ x2 210
w5017 th[:)gk%}va;hta\ygjz € x10 210
WSO26M) et il e ey i | B X 2 263
ey [y i [ R 263
"0 | Spring (5 Siver 1#70)| B2 315
WSI83) Goring (L7 St/ 10y | B x2 315
N ghaocjzlg Shaft l(\4(242//22;f§§)) ®@x2 630
o129 Siork o (e o) D x2 525
W-sc;193 gﬁo’ék' Shoft (tiL5359 ééﬂf) 6 x2 630
WSEBIM) o Tr (58 S )| X 2 714
WssA M| 7t S i P | @ X2 714
1189 | 5 87t o Washer | X 10 210
1708 | Cotor Antonna (e Gap)| B X 4 525
70701 | R oo o ngs | @ X 1 1890
80164 | {exairamn sar 00t X 473
82106 | (S 7 > T F (KT-6) 735
-01 Transm‘nter Antenna (KT-6)
05| Semo (KS101BK)  |* 5775
SEA% | Gore G 2ot (kS 10100 | 1 50° 210
B8 | Racemon (e 5775
s2232 | 7875
92638 é_(nzp‘ypﬁg\/ @x 10 210
92921 | S, Sover Tabs & Sping | 22 B ED x 1 525
965068 g—\ailjjll/f?;rzrﬁl:l érease x1 945
96643 | T Sm et | @) 473
96647 | 10x12mm> Lty b (0.1/02) @ @ x 4 315

10x12mm Shim Set (0.1/0.2)

210
—&
(#d)

Fv hORO—EITIFART/IN—=Y EUTIRTL TWRWIHH D ET,
REATEATYaVyN—YERTLTVWETOTEELRDH LW,
Some of the parts included are not available as spare parts. Purchase optional parts instead.

28




OPTIONAL PARTS

% FOR JAPANESE MARKET ONLY.

kI EA (B3A) TT o
FEFHRI—RY¥210(HA) T,

A

°

AFTFIYYTEY
Steering Pin
No.LA22 %263

P11 3x8mmE R & X,
Replaces P11 [l§ 3x8mm screws.

AF=ITT7IvT7hEY N
Steel Diff. Shaft Set
No.LA201 %1050

CIGR=3:8
Replaces (5),(6).

WBD04 &ty N TfER,
Uses together with WBD4.

ZJ—FV (48P-76T)
Spur Gear (48P-76T)
No.LA206-76 %315

e WM VISSZES UM Sb s S
Carbon Composit Center Mount Stiffener Set
No.LA212H %1365

A=Y AVRI Y R Py =Ty %
Carbon Composit Upper Plate
No.LA215H %1050

(@ &3,

Replaces (2).

-

A-RyAVRYY 7OV N VI=-2T—
Carbon Composite Front Shock Stay
No.LA216H %840

& 3i,

Replaces ({00.

H=RYAVRIY RUPTV=2T—
Carbon Composite Rear Shock Stay
No.LA217H %840

@ &35,

Replaces®) .

FYIIIKIINTFv T (4)
Knuckle & Hub Carrier (4°)
No.LA219-4 %525

@@ @ (@ &2

Replaces (0 (1), @, (1.

FYINLKIINTFv U7 (107)
Knuckle & Hub Carrier (10%)
No.LA219-10 %525

&R,

@.q@ @ @
Replaces ({i0),

M ASE e A VA N
Oneway Shaft
No.LA223 %420

7

PAZAP o fu Bl
Oneway Unit
No.LA224 %1050

AZN=HYIRAY T2+ Tk (68)
Universal Swing Shaft (68)
No.LA231 %3675

70Yh~H
For Front

IZN=HYINRAL T+ 7Tk (655)
Universal Swing Shaft (65.5)
No.LA232 %3675

YA
For Rear

RHZENR—(¢1.0)
Stabilizer Bar (¢1.0)
No.LA236-10B %315
2FENR=(¢1.1)
Stabilizer Bar (21.1)
No.LA236-11B %420
Z2ZENR—(¢1.2)
Stabilizer Bar (¢1.2)
No.LA236-12B %315

AFEN=(¢1.3)
Stabilizer Bar (21.3)
No.LA236-13B %420
AFTEN—(p1.4)
Stabilizer Bar (21.4)
No.LA236-14B %315
2FEN—($1.5)
Stabilizer Bar (21.5)
No.LA236-15B %315
AFEN—(¢1.6)
Stabilizer Bar (21.6)
No.LA236-16B %315

REETAF =TI v ANR—)
Stabilizer Adjust Ball
No.LA237 %210

BIHYFRTA > (HI-Df)
Sagittarius Wing (HI-Df)
No.LA240 %525

® &5,

Replaces(® .
NAT IV TH—2R

High Down Force

7Y ITRUA > (Light-Df)
Aries Wing (Light-Df)
No.LA241 %525

(® &3t

Replaces(® .
TARTIYTA—R

Ligh Down Force

UrNT

Rear Hub

No.LA244-0 %630

@D &3,

Replaces4?) .
LA243,LA245& v b TfER,

Uses together with LA234 and LA245.

"7« (LAZER ZX-5)

Body (LAZER ZX-5)

No.LABO1 %1890

KEBREBENY FShTWEEA,
> Without cut and painted.

NLw RRF o (L—H—ZX-5)
Bullet Body (LAZER ZX-5)
No.LAB02 %2100

HERFIBEHY hShTWEE A,
% Without cut and painted.

T 71—JL (LAZER ZX-5)
Decal Set (LAZER ZX-5)
No.LADO1 %945

44

75V TRA—ILINT (45)
Clamp Wheel Hub (45)
No.LAW30 %1050

6D &35,

Replaces5?) .

FILISP7AY MY RINILY —
Aluminum SP Front Suspension Holder
No.LAW31 %1575

&M,
Replaces{ .

SPHR 7w a (PCM)
SP Suspension Bush (PCM)
No.LAW32 %525

&M,
Replaces56) .

29



I 73

>JX\—" OPTIONAL PARTS

% FOR JAPANESE MARKET ONLY.

* (37 (BA) TY o
FEFHERE—R¥210(BA) T,

e O

FILZTV I AHRR
Aluminum One-way Boss
No.LAW33 %2520

3x6x2.56mm7 TV IRF YV
3x6x2.5mm Flanged Ball Bearing
No.BRGOO07F %1050

&R,
Replaces@) .

5x10x4mm77AY Y=L RRF Y VY
5x10x4mm Teflon Shielded Bearing
No.BRGOO1TS %840

Q0 & i,

Replace

10x15x4mm7 70V Y=L RRPY V7

10x15x4mm Teflon Shielded Bearing
No.BRG014TS %525

&R,
Replacesi) .

R—=ILZY Ry —hk
Ball End Sheet
No.UM145 %315

2AF—I)LEZAVEV16T
Steel Pinion Gear 16T
No.UM316 %420

2F—I)LEZAVEV19T
Steel Pinion Gear 19T
No.UM319Z %420

2F—)LEZA VXV 22T
Steel Pinion Gear 22T
No.UM322 %420

2F—)LEZA VXV 25T
Steel Pinion Gear 25T
No.UM325 %420

AF—IEZAYFVITT AF—ILEZA Y F¥20T AF—ILEZA Y F¥23T @ &5,
Steel Pinion Gear 17T Steel Pinion Gear 20T Steel Pinion Gear 23T Replaces(@ .
No.UM317 %420 No.UM320Z %420 No.UM323 %420

AF—=ILEZA>F+¥18T AF—=ILEZA>Ev21T AF—=ILEZA > £24T

Steel Pinion Gear 18T Steel Pinion Gear 21T Steel Pinion Gear 24T

No.UM318Z %420 No.UM321 %420 No.UM324 %420

N=RZIIEZAY (17T-48P) N—RFZIIE=AY (20T-48P) N—RZIIEZA> (23T-48P) (@ &5h,
Hard Aluminum Pinion (17T-48P)  Hard Aluminum Pinion (20T-48P)  Hard Aluminum Pinion (23T-48P)  Replaces(® .

No.W0117Z %525
IN—R7ZILIE=A> (18T-48P)
Hard Aluminum Pinion (18T-48P)
No.W0118Z %525
N=RZ)IIE=A> (19T-48P)
Hard Aluminum Pinion (19T-48P)
No.W0119Z %525

No.W0120Z %525
IN—RZILIE=A> (21T-48P)
Hard Aluminum Pinion (21T-48P)
No.W0121 %525
N=RTZILIE=A (22T-48P)
Hard Aluminum Pinion (22T-48P)
No.W0122 %525

No.W0123Z %525
N—=RZILZEZA Y (24T-48P)
Hard Aluminum Pinion (24T-48P)
No.W0124Z %525
N=RZILZTE=A> (25T-48P)
Hard Aluminum Pinion (25T-48P)
No.W0125Z %525

@ 20 20 0
e 200 00

eecee
ceeeoe

00000
00000

A=YV T Vv T K
Universal Swingshaft
No.LA245 %3675

() &3t

Replaces®) .

LA243, LA244-0& v k TfER,
Uses together with LA243 and LA244-0.

YAT—L

Suspension Arm

No.LA243 %420

(3 &3tk

Replaces6d) .

LA245, LA244-0& v k TfER,
Uses together with LA245 and LA244-0.

IITATIN=IM M= (3]324 Y FH4 X)

Tungsten Carbide Ball (3/32 Inch Size)
No.UMW123 %1890

(2 &%k,

Replaces?) .

5.8mm/\— R7R—)L (M3.0)
5.8mm Hard Ball (M3.0)
No.W0136 %525

6 & =i,

Replaces7®) .

FZILEHZF— (2mmE)
Aluminium Collar (2mm)
No.W0142 %473

&R,
Replacesd) .

L1

ceeee
ceeece

9

00

$SESSSS
$SSSSS

5.8mmAF—)LR—)L
5.8mm Steel Ball
No.W0201 %735
(=38

Replaces7) .

TLyyv—tvh
Pressure Set
No.WBD4 %315

®) X,

Replaces) .

LA20T &t v kTfER,
Uses together with LA201.

€73y I FIR=I(3/3214 Y FHA X)
Seramics Differential Ball (3/32 Inch Size)
No.WBD10 %3150

2 &%,
Replaces) .

Narrow Wheel (56 Size) Yellow
No.W5026 %263

(%9 & i,

Replaces(® .

FAE—RA—IL (5641 X) &

T4 R+ —)L (56T X) &
Wide Wheel (56 Size) Yellow
No.W5028 %578

74 Rik+1—)L (5651 X) A
Wide Wheel (56 Size) White
No.W5028W %578

&R,
Replaces() .

30



A7Y > (S) #55
Spring (S) #55
No.W5181-55 %578
27U > (S) #60
Spring (S) #60
No.W5181-60 %578
27U (S) #65
Spring (S) #65
No.W5181-65 %578

I 73

A7 (S) #70
Spring (S) #70
No.W5181-09 %315
A7 (S) #75
Spring (S) #75
No.W5181-75 %578
@3 & x5,
Replaces7d .

A7 (L) #50
Spring (L) #50
No.W5183-03 %315
27U (L) #60
Spring (L) #60
No.W5183-60 %578
27U (L) #65
Spring (L) #65
No.W5183-65 %578

~JX—"Y OPTIONAL PARTS

A7U>v7 (L) #68
Spring (L) #68
No.W5183-68 %630
27U (L) #70
Spring (L) #70
No.W5183-04 %315
A7V T (L) #75
Spring (L) #75
No.W5183-75 %578

% FOR JAPANESE MARKET ONLY.

*ISER (Bd) TS,
FEFHRE—E¥210(BR2) T,

X777 (L) #80
Spring (L) #80
No.W5183-80 %578
@ &,
Replgée’

S

°o

_///// o

e oo
200 e

YAVEryTALY RY 397 (30)
Twin Cap Thread Shock (30)
No.W5185 %3990

YAVErYTALY RY 37 (42)
Twin Cap Thread Shock (42)

No.W5187 %4200

TIVIRAF=Wh7=14 0Ty b (M7 )b—/Bpcs)
Flanged Steel Color Nylon Nut (M4 / Blue / 8pcs)
No.1359 %420

77VI8RF=In7-F4RYFy N ML Y RfBocs)

Flanged Steel Color Nylon Nut (M4 / Red / 8pcs)
No.1360 %420

NZ—ZANZYT(S/TZvY)
Color Strap (S / Black)
No.1700BK %189

AR Y 7—7 (1x100x150)
Sponge Tape (1x100x150)
No0.96441B %315

No7=7r7F (BFvvT7{)
Color Antenna (Black Cap)
No.1708 %525

NZ—=77F (RTAN)
Color Antenna (White)
No.1705 %525

=TT+ (VD)
Color Antenna (Pink)

No.1706 %525

HZ=FYTH((TA-)
Color Antenna (Yellow)

No.1707 %525

AV F—ARYY
Inner Sponge
No.612201 %525

AV F—RARYY
Inner Sponge
No.612202 %525

EP/\F—4WD7 0O kM3
Hole Shot LP (8185-02)
No.612221M3 % 1365

EP/X+—4WD7 O kM3 EP/\F—1 M3 EP/\F—1 M3 EP/\¥—")¥R3 EP/{x—2WDY M3

Inside Job (8203-02) Hole Shot LP (8184-02) Square Fuzzie (8089-02) Evil Twin (8197-12) Inside Job (8202-02)

No.612222M3 %1470 No.612231M3 %1470 No.612232M3 %1470 No.612233R3 %1470 No.612234M3 %1575
EP/XF—1UV¥R3 EP/{F—2WD"Y ¥R3
Hole Shot LP (8184-12) Inside Job (8202-12)
No.612231R3 %1470 No.612234R3 %1575

EP/XF—1U M3 EP/XF—1 M3

Bow Tie (8186-02) Step- Pin (8087-02)

No.612235M3 %1575 No.612236M3 %1575

31



A7 3>/8—Y OPTIONAL PARTS * FOR JAPANESE MARKET ONLY.

IR—Y %

Part Names

AR
Description

K TE A

(Bi:d)

KX
FHE

BEANZVT(S)EVY

18AD

1700KP| Eiorescent Strap (FP)(S) | 18pcs 189
1700KY %&égcgnf ér(fé (ﬁ)?s; }gé)sw 189
17018K| Bgior gt?aﬁl(\% jg?a‘élf)> lgéﬁc)sw 263
o] BE A e 1
o0 & S P o
1702BK gglgrz S|\trsa‘:)7(7lgl-// §|ZZK§) lgéjs\o 336
1702KP Ezgést;t\ysza%)(lg;;j(lj ]gé)sw 336

ACVE AR e FEfiff] | e Fix
Part Names Description (F3A) | FHR
BEANTY 7 (L) AIO— | 12AD
1702KY | Eiorescent Strap (FY)(L) | 12pcs 336 21,0
h5-7V5F (BF vy 7H) | 6EAD Zr
1705 Color Antenna (White Cap) | 6pcs 525 |(#t2)
NI=7ITFEEEY )Xy T | BEAD
1706 Color Antenna (Fluorescent Pink Cap) | BpCS 525
NI=FVTt (ERAIO-F7y7MH)| 6EAAD
1707 Color Antenna (Fluorescent Yellow Cap) | 6pCS 525
1710V ARV VT ITFRNT = | 7o T+ 11 TEREICEE 840
Special Antenna Holder Il | Securely fix antenna pipe
AAZNIYIVF1-F(F-) | U— RiRERF 2 —7
1796BL Spiral Silicone Tube (Blue) | Code protection tube 735
ALY AVF1-T(LyR) | U— RigRERF 21— 7
1796R Spiral Silicone Tube (Red) | Code protection tube 735

IN—Y £

Part Names
FUR=EyRAIUR (Y729 M)
Shock Absorber Pits Holder (w/Magnet)

AR
Description
FYN—EATICRERRY VR
Ideal for shock assembly

(Bi:d)
735

K E A

SPFA7IyI—X—
SP Knife Edge Reamer

KT DYV NRRE I ICER

Tool for making holes on bodies.

1890

KX
FHR

87651

IN—V %

EUM\EINES
AVTFVARIT VR
Maintenance Stand

% FOR JAPANESE MARKET ONLY.

PES
Description

EERT Y 7OERAY VR
Aluminum Stand for Maintenance.

K TE A

(Bisd)

KX
FHR

'YKW001

ARL=RU=7—(¢3.05)

Straight Reamer (23.05)

3mmADF vy THEEY -

Smooth gaps in 3mm holes

IN—Y %

Part Names

ITLZbkYUv?Y ELECTRIC

kS
Description

e E

(i)

KA
FHA

Y—FX—%—mini
Thermo Meter TNOO6

FEMDTYSVEET —X
Noncontact digital thermometer 1 set

2940

KRFE—=9—Fzv/H1—20
K.R.F Motor Checker 2.0

E-F-OREPAYTT Y AICER
Setting & maintenance of motor

17325

Power Zong AC / DC/ 4 v/ F =Y+
Power Zone AC/ DC Quick Charger

F1~12WI5F v —Y v —

1 - 12 compatible charger

18690

Power Zone PS-25A (&7 t%i!T)AC1OOV%;‘E-DC12V§E4 LER

Power Zone PS-25A (AC/DC Power Supplier)

AC100V-DC12V Electronic equipment.

14700

210

—2
(#i)

ORI10325

ACAVE4
Part Names
ORION Z7R—"Y/87—220
ORION SPORTS POWER 2200

% FOR JAPANESE MARKET ONLY.

K&
Description
KRBEZYTIKENY T —
Large capacity NiMH battery

S E

(#)
2625

e
FHA

ORI10326

ORION Z7/R—/t7—330
ORION SPORTS POWER 3300

RBEZVTIKEZNY T~
Large capacity NiMH battery

3780

ORI10327

ORION Z7R—/t7—400
ORION SPORTS POWER 4000

RBEZVTIKENYTU—
Large capacity NiMH battery

5040

ORI10336

ORION Z/R—=v/t7 =510
ORION SPORTS POWER 5100

ABEZ YT IKENYTU—
Large capacity NiMH battery

5775

32

L R R D 5

*

ORI28170

NJLT v 9 Z BL Experiencg
NF¥F—RE-5—(14T)
Vortex BL Experience
Buggy Motor (14T)

5040

ORI28171

LT w4 Z BL Experience
V=) v IBE-4%—-(13T)
Vortex BL Experience
Touring Motor (13T)

5040

ORI28172

LT w9 Z BL Experience
RYZTREE=Y—(15T)
Vortex BL Experience
Drift Motor (15T)

5040

ORI65005

MILT w7 Z Experience
ty¥—-L2arhO-7—
Vortex Experience
Sensorless Controller

11340

ORI65021

Experience 1V MNA-7-F77 Y|

Experience Controller Fan

1890




E =V WA ke e

No. Part Names |Description | (%:32)

$IL0250 glifcﬂ;jgj"éfg)) SIL0400
SIL0300 a;fc]o;j gl)ll/(f(f(?g)) for shocks. SIL0450
SIL0350 gl;fcf);jgj"((s%sg)) SIL0500

ACE2
Part Names

Y'Y IVAA )L (400)

Silicone Qil (400)

YUYV AA )L (450)

Silicone Qil (450)

Y A1) (500)

Silicone Qil (500)

AR hEM ez IN—V % SESID i) €5
Description | (&:32) [F#F Part Names Description | (#2) |F#kl
PENZEIIGI))
o10| [P Siicone Oil (550) | | 573/~ ¢ oo 2_11;’
5V I—H £630| —2 | |siLos00 U371l (600) | | for shocks. -
for shocks. o Silicone Oil (600) (BE2)
PUAY

KFE

FHE

AC A  7E A

Part Names Description (i)

% | 36901 g\L;)/e\or_P/cfv'ae_r glg;%_r_ gIZa\/ngf;;%/%fb car. 893
9152 | Siioone Seal | Arevena i ol tom esing| 840
96154 | KYOSHO Spac Qe (145 Imtan Cue 735
k| 96155 | KYGRHO Spaial rimer | g e s g | 2100
96168 Igldéflétlz)icgr Bﬁi%!%m%&erandeﬁicientmovemem. 1050

210

(#)

K=Y

Part Names

RE

S E

KFE

Description

(i)

96175 'Iﬁ%ienrgalj éré;gg)(mg) ?&ﬁ%ﬁi&tﬁction of heat. 945
96180 l\vll?czglgz Izl/eéislaojnjéllie_r /G\rzaltjfu/elatfﬁfgs(i;%é) 3150
965068 ga]é)%f?;rzrﬁgéjl érease E—‘:ﬁ;s): agafﬁd?f;;ieﬁiél](?sgg; 945
96508 | N Jomt Grease | Grasee for ot par. | 840
96509 8r\1/e'\7v§y/rét\;§r;{1; gggsi géaﬁs;%?;g-\:vglﬁbz;iﬁg 840
96625 | SF Boaring Liquia | Aefoessobmiaty o boang | 1050

FHE
210

(#)

My R -/)\yv7Y BOXeBAG

ACZE kN e FEfff] | e Fix

Part Names Description (Biar) | FHE

oo o5 |3 SR 10 | 210

80461 | BB | esersangens tpasmn| 7140 |(B)
80462 | Tooi Box Size | 330x550u65mm | 1890
80463 | purs Bow (1 | Sne 1 410sbandamm | 1390

7oty —

ACE kN e Tl | e Fix

Part Names Description (Fd) |FE8

39081 | T5am KYOSHO Scker| Orignl siker_Jpcs,| 840 210

39778 | KON Worke Sticker| Orginal sicker spes.| 525 |(#52)

% FOR JAPANESE MARKET ONLY.

JAGVE 2 kN e FEfffi | e Feix

Part Names Description (Biar) | FHE
00158 b Bt | S K | 70| 20
90465 | s B (9 | S ) 1oowesudomm | 199 |10
0466 | s B (561 | S boismsamm _opes | 420
ACCESSORY

% FOR JAPANESE MARKET ONLY.

% O) ﬂijz OTH ERS % FOR JAPANESE MARKET ONLY.

KFE

IN—Y %

AR

K TE i

KFE

ACVE= PES S T fff

Part Names Description (Ftar)

96161 ge(tnij(NZéh? b \/N\;eiagrisérﬁﬁgaﬁg adelIsrtrr';ent 504
901658 Auminum Tepe 10| Tep o paramiorea body| 473

FHR
210

(Fi)

REUMNEINES

Description

(Bi:d)

YUAVALNT—ZA(6F) | U AV A BT —2

96172 Glicone Oil Case (16pcs) | Case for silicone oil 735
JAXF eI —N| e A XBEY—b

96174 | Noise Cancel Sheet To suppress receiver noise. 840

FHR
210

(Fi)

33



N7 ')>% BALL BEARING

% FOR JAPANESE MARKET ONLY.

ACE S

Description
AEAD

S E
(i)

KX
FHE

IACVE 2
Part Names
=V RRT7) V7 (3/16x3/8x3

K&
Description
2(EAD

S E
(Bi:d)

KFE
FHE

Part Names
Y—JLRRT ) V% (5x10x4)

BRGO15| &

BRGOO1| Shield Bearing (5x10x4) | 4pcs 1050 | 210 Shield Bearing (3/16x3/8x3)| 2pcs 1050 | 219
505" | S S aarg et spcs 840 |(82)|  [BRGUITO0] Spot baaring (2orssnd)| Thee 1365 |52
PR Tt i Bemtg ) e~ 840 BRGO18| Shiekd Boaring (1565110)| 2bce 1050
o gt saas) 4 o] | o] 2o e e 250
PRUS" | 205 il Beng (o669 omce 840 BRGLEFO| i Comn Beaing (4800 omce 1260
BRGO0S Shioid Boaring (4¢3 | 4pes. 1050 SHOU00| S Boaring (4xbxd | Sbee 1260
S S sy e 7 ol | e totdic e
BRGO04| 0 Beating (B 4o 4p6e 1050 BROU22| S1icid Boaring (G11009)| 2060 1050
e o e
e o s
BRGOT| Shiakd Boaring (8.9 Foee. 735 BRO02S| Sl By (16049 1hee 7%
SRGUTF| Farad Beating (60059 | ooce 1050 SHOUZT0| Qo Boaring (340659 e 45
BRGOOE| 1i0id Bearing (15¢160d)| op6e 1890 BROU2S| Sl Bearing (x| pce 1050
BRGO0S Shioid Boaring (d4bes) | Soes. 1050 BRO025 S Boarng (11 )| bee 1050
Sl Al ol Ty o] | ol o i
o o 20 | | oo gl 280
| 1200 403 2 | | P s 0
ol G ST | | el B |
e || o aadioamgeis) e’

OU>% O-RING

K E A
(Bi:d)

% FOR JAPANESE MARKET ONLY.

VACAVE
Part Names

RE

Description

KX
FHR

ACVE4
Part Names

RE

Description

KA
FHR

K E A
(Bi:d)

ORGUZEK| @ g (P Eiack) | 10060 210 | 210 | - |ORGUSS| Siys 0ng (45,0 o) 1506~ 420 | 210
onau 822 FEHLL 19800 ) Ot W e P 0
ORGIEK| © g (P Black) | 10060 210 ORGOS| Sicone 0-1ng [ Orange| 15068~ 420
ORGUX|  Conuomg 1o Bp60 630 ORGUEEK| © g (Pt Black) | 1060 420
ORGOR| ek b | . 630 ORGIEEK| @ fing (P16 Brack) | 3066~ 315
ORG04 snlijcc?né%?riﬁg (I(:’F:147(r)lr/a;g/e; 18@5\0 210 ORG12 ;Ili)cgn\é%?ri\;g(gy‘s/ /7r O%ai;a)) }8@;\0 210
ORGO45 ;Ilijcin\é%l-)ri\;g (é’Tssf(r)lrJaﬁgje; ]g:)lﬁ(J:)s\O 420 ORG18 ;Ili)csn\é%?ri\ﬁg?“((FE?BB//7r O%aig;)) gﬁ:)sw 315
000

JACVEA

RE

Description

S E
(i)

KL
FHE

IN—Y %
Part Names

RE

Description

S E
(i)

KX
FHE

Part Names

96046 Sigmérjﬁ S‘,yetl\ ﬁ{c}dd%szio%css'efc;u%%.\z?o.s 473 | 210 96647 18&%?@?&? S‘yetl\ e ﬁgs}f%;\cﬁo.uo.z 315 | 210
96641 3?2?%#55 S‘,yetl\ %c}dd%fio%cz'e?c;%é\z,ooa 473 |(BE0)| | 96772 | {36100 1o S/hﬁ\n EHS 1%&:}; ? 473 |(Bt32)
96642 | X Smeet | e itnwenod 02.08| 473 96773 | ot e amm S| s 210
96643 | BT i et | nos oposenn o 02.03| 473 96774 | X0 omm ohim | ance 315
96644 3?18?%% S\yetl\ ﬁ{c}dd%szio%cz'ea%c;u?)%\z?o.a 473 96775 Z‘il%ﬁSil?M%ﬁm 1%%5;0 315
96645 | 1 1xiamm Smm et | nos iomemnor 0 03| 473 96946 | 15%10n0 1omm S | 1008 315
96646 | 15w Brmm S Set | Indodin apce emon 01,02| 473 96947 | G oo o oo | 100 315

34




EX - Fv b iﬁ\ SCREW e« NUT etc. % FOR JAPANESE MARKET ONLY.

mE X (mm) A# (&) mE 1 X (mm) A# (&) mE = A# (&)
No. Size (mm QUANTITY No. Size (mm QUANTITY No. mm QUANTITY
Ommmmm FRER *210 GMYMMM MY Ay ZER %315 PSAYIRAER *315
Round Head Screw (B52) Button Hex Screw (550) Dﬂﬂmmm Flat Head Hex Screw )
1101 | 2x6 *2x8 * 2x10 * 2x15 5 each 1404 | 4x10 10 pcs
1102 | 2.6x8+2.6x10+2.6x12+2.6x14 | 5 each 1405 | 4x15 5 pos 12;3 gig 18 Szz
1103 | 3x4 * 3x6 * 3x8 * 3x10 * 3 x12 5 each 1407 | 2x8 10 pcs 1378 | 3x10 10 pes
1104 | 3x14 ¢ 3x16 * 3x18 * 3x20 5 each 1408 | 4x20 5 pcs 1379 | 3x5 10 pos
1105 | 4x6 * 4x8 * 4x10* 4x12 5 each (mmm RY Ay I AER %420 1392 3x15 10 pes
1106 | 3x22 * 3x24 * 3x26 * 3x28 5 each Button Hex Screw @)
1393 3x18 10 pcs
1107 | 2.6x25 10 pcs 1411 | 4x6 10 pcs — -
1108 2.6x30 8 pcs 1412 4x25 5 pcs Dm TIANYITAER *4%0
TS 1413 4x20 5 pcs Flat Head Hex Screw (FEA)
N1V RER *210 - -
@mmmm Bind Screw (i) ISVIMErYTER %210 1396 | 4x10 10 pes
1110 | 2.6x4 * 2.6x6 * 2.6x8 * 2.6x12 5 each E]hmmmm Flanged Cap Screw (Ft3n) 1397 | 4x12 10 pcs
1111 | 3x4 * 3x6 * 3x8 * 3x10 * 3x12 5 each 1153 | 3x6 * 3x8 * 3x10 5 each 1398 | 4x15 10 pes
1112 | 3x14 * 3x16 * 3x18 » 3x20 5 each 1154 | 4x8 * 4x10 » 4x12 5 each 1399 | 4x18 6 pcs
1113 | 4x6 * 4x8 * 4x10 + 4x12 5 each FSIAER %210 1411 | 4x6 10 pcs
1114 | 3x22 * 3x25 * 3x28 * 3x30 5 each (mmmmm 5,2\ 5ad Serew () 1412 | 4x25 5 pes
1115 | 4x15 « 4x18 * 4x20 » 4x22 5 each 1157 | 2x8+2x10 | 10each @ Fvk *210
FSER *210 &7 FEX *210 - Nut @)
l)ﬂmmm Flat Head Screw (®Er) Set Screw ®tir) 1171 [ 2mm+2.6mm | 10each
1117 | 2.6x6 10 pcs 1160 | 3x6* 3x12 3x14 * 3x16 3 each 1172 ‘ 3mm ¢ 4mm ‘ 10 each
1118 | 2.6x8 ¢ 2.6x10 ¢ 2.6x12 * 2.6x14 5 each 1161 | 3x3+3x4 * 3x5 * 3x10 3 each gl 7ovIMFYE %210
1119 | 3x6 * 3x8 * 3x10 * 3x12 5 each 1162 | 4x4 * 4x5 ¢ 4x8 * 4x12 3 each Flanged Nut (BEA)
1120 | 3x14 + 3x16 * 3x18 * 3x20 5 each 1163 | Sx4 « 5x5 « 5x6 3 each 1174 | 3mm | 10pcs
1121 | 4x8* 4x10  4x15 * 4x20 5 each 1164 | 5x30 « 5x40 3 each 1175 [ 4mm | 10pecs
1122 | 3x22  3x24 * 3x26 * 3x28 5 each 1165 | 3x20 « 3x25 3 each A~ FoOvF Y~ *210
1123 | 3x30 * 3x32 * 3x34 * 3x35 5 each 1166 | 4x8 10 pes [@ Nylon Nut (B)
1197 | 4x6 10 pcs IV RS yEY ° 1178 | 3mm 5 pcs
@mmmm TrvyTER *210 Titanium Bind Self-Tapping Screw (BEid) 1179 T 2mm s Scs
Cap Screw (Btir) 1301 | 3x8 10 pes 1181 | 5mm 4 pcs
1124 | 2x8«2x10 » 2x12 * 2x14 2 each 1282 2)(1(2) 18 zz: 1183 | 3mm (&) 5 pcs
1125 | 2.6x8¢2.6x10+2.6x122.6x14 | 2each X — .
1126 | 3x8 + 3x10 + 3x12 » 3x14 2 each 1304 | 3x15 ‘ 8 pcs @I Franaed ot *210
1127 | 3x15 * 3x16 * 3x18 * 3x20 2 each [[mmm FHUINA Y REZR *420
1128 | 3x25 * 3x30 * 3x35 * 3x40 2 each Titanium Bind Screw (Bti2) 1180 [ 4mm [ 5pes
1129 | 4x10 * 4x15 * 4x20 2 each 1311 | 3x8 10 pes gl 73UIAF-IAT-Th - k315
1130 | 4x25 ¢ 4x28 » 4x30 2 each 1312 | 3x10 10 pcs Flanged Steel Color Nut (Fid)
1131 | 4x35  4x40 * 4x45 2 each 1313 | 3x15 10 pcs 1357 | 4mm (7)L—) 8 pcs
1196 | 2.6x18 4 pcs 1314 | 3x18 8 pcs 1358 | 4mm (L v R) 8 pcs
FrvIER *315 m FIVHSIIYEYIER k420 @I TIVIHAF-IIT-HOVFIN 420
@ummmmm Cap Screw (BA) Titanium Flat Head Self-Tapping Screw (Ftr) - Flanged Steel Color Nylon Nut (Fr)
1391 | 3x22 | 5pcs 1321 | 3x8 10 pcs 1359 | 4mm (F)L—) | 8pcs
FREYEVTER *210 1322 | 3x10 10 pcs 1360 | 4mm (L v F) | 8pcs
( m Round Head Self-Tapping Screw (Btir) 1323 | 3x12 10 pcs - ZILIFA4OYFyh %315
1132 | 2x4 « 2x6 * 2x8 * 2x10 5 each 1324 | 3x15 8 pcs @ Aluminum Nylon Nut ~ (Bt2)
1133 | 2.6x6 *2.6x8 * 2.6x10 * 2.6x12 5 each m FHIVHTIYEITER 630 1341 | 4mm (S JL/8—) 4 pos
1134 | 3x6 * 3x8 * 3x10 * 3x12 « 3x14 5 each Titanium Flat Head Self-Tapping Screw (#ti2) 1342 | 4mm (7 )L—) 4 pcs
1135 | 3x15  3x16 * 3x18 * 3x20 5 each 1325 | 4x15 4 pes 1343 | 4mm (L v R) 4 pes
1136 | 3x25 ¢ 3x30 * 3x35 5 each 1326 | 4x20 4 pcs 1344 | 4mm (J—JLR) 4 pcs
1137 | 2.6x14 +2.6x15°2.6x16°2.6x18| 5 each 1327 | 4x25 4 pcs 1345 | 3mm (¥)L/\—) 5 pcs
(e STy eyTeX K210 FHUPSER *420 1346 | 3mm (F)L—) 5 pcs
Bind Self-Tapping Screw (#tid) [)mmmm Titanium Flat Head Screw (H52) 1347 | 3mm (L v R) 5 pcs
1140 | 2.6x6 *2.6x8 * 2.6x10 * 2.6x12 5 each 1337 T 3@ 70 pos 1349 | 3mm (S IL—) (B) 5 pos
1141 | 3x6 *3x8 * 3x10 * 3x12 * 3x14 5 each T332 T 3x10 10 pos 1350 | 3mm (FJL—) (&) 5 pos
1142 | 3x15«3x16 » 3x18 * 3x20 5 each 1333 | 3x12 10 pos 1351 | 3mm (L v R) (B) 5 pcs
1143 | 4x10 + 4x15 * 4x18 5 each 1334 1 3x15 8 pos 1353 | 4mm ()07 —) 5 pcs
m E;t ﬁe;dts/eIZTi;—;ing Screw ﬁég) FHVYSER *630 1354 | 4mm (7 )\\L -) > pes
)mmmm Titanium Flat Head Screw  (BiA) 1385 | 4mm (L ) 5 pes
1147 | 2.6x6 *2.6x8 » 2.6x10 * 2.6x12 5 each Ty p— %210
1148 | 3x6 « 3x8 » 3x10 » 3x12 » 3x14 5 each 1385 | 4x6 8 pes @ Washer A
1149 | 3x15 « 3x16 * 3x18 » 3x20 5 1336 | 4x10 6 pcs (B2)
. 4 . each
1150 | 4%15 * 4x20 « 4x25 = oach 1337 | 4x15 5 pcs 1185 2mm e 2.6mm * 3mm 10 each
1151 X8 * dx12 5 each 1338 4x20 4 pcs 1186 4mm ¢ 5mm 10 each
e . FHUCARE U~y IR xs25 1189 | 26x7x0.5 10 pcs
(o Z5on Sex Sorew AN (I 7 oo Sorons o2 1190 | 7x11x05-7x11x1 | 3 each
1366 | 3x6 10 pes 1361 | ax8 8 pes C} Iy — *420
1367 | 3x8 10 pcs 1362 | 3x10 8 pcs Washer (®es2)
1368 | 3x10 10 pcs 1363 | 3x12 8 pcs 1188 | 3x10x1 10 pcs
1370 | 3x12 10 pcs 1364 | 3x15 8 pcs 96651] 12x15x0.5 10 pos
1388 | 3x15 10 pcs 1365 | 3x6 8 pcs @ EUVY *158
1389 | 3x18 10 pcs FHVERHIAYYI R *525 E-Clips (Bt32)
1395 | 3x25 5 pcs )mm Titanium Socket F/H Screw  (FtiA) 1380 | E1.5 10 pcs
(]MWW RYIANY I RAER *4%0 1371 3x8 8 pcs 1381 E2.0 10 pcs
Button Hex Screw (Har) 1372 3x10 8 pcs 1382 E2.5 10 pcs
1369 | 2.6x5 [ 10pcs 1373 | 3x12 8 pcs 1383 | E3.0 10 pcs
1375 | 3x6 8 pcs 1385 | E5.0 10 pcs
1401 | 4x8 10 pcs 1386 | E6.0 10 pcs
1402 | 4x18 5 pcs 1387 E7.0 6 pcs
1403 | 4x22 5 pes 1390 | E10.0 6 pcs
1406 | 2x5 10 pcs

ZZICHES N DOER, Fv hEE
F1—H—\HKE) ICEBEVEbELREI W,

35









THE FINEST RADIO CONTROL MODELS

RER—LR—Y
www.kyosho.com

RS

_ T243-0034 #HE)IEEARTMTF153
[ X —H—EROHEESEFRBL T @ — - HAEEEE 046-229-4115

RLIR/CEELHFELSS, | BEVWATIR  BBR~2BHRE%ERR<)10 1 00~18 : 00
85290901-1  PRINTED IN CHINA




